For Serial Nos.
260,000 & Higher

Allke

MFG. CO. INC.

CONGRATULATIONS on the purchase of your new Exmark mower.
This product has been carefully designed and manufactured to give
you a maximum amount of dependability and years of trouble-free
operation.

If additional information is needed, or should you require trained
mechanic service, contact your authorized Exmark equipment
dealer or distributor.

If you need to order replacement parts from your dealer, always
give the model number and serial number of your mower as well
as the part number, description and quantity of the part needed.

The Serial No. plate is located on the right side of the console.

For ease of ordering and reference, we suggest that you record
the information requested in the following identification table.

®

Model No.

Serial No.

Engine Model No.

Engine Serial No.

Date Purchased

PARTS MANUAL

Paste Label From
Literature Packet Here

Download from Www.Somanuals.com. All Manuals Search And Download.



EXMARK PARTS PLUS" PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or the
part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at
the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

2. Distributor ships part(s) to dealer or customer, as E x M ARKPA R '|' s P |_ u S®

requested by dealer, same day, overnight UPS Distributor
bills dealer for part and freight charges where applicable.

3. If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by 3:00
p.m., central time, with an Exmark Parts Plus® order of six (6) line items or less.

4, If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS. Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in accordance to
the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:
1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus”
order to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and
Exmark pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only in
the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental United States
and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the Saturday
delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday delivery shipments.
To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders must be six (6) line items
or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its entirety, engines and engine
replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or hydrostatic wheel motors, cutter decks
and engine decks or any item exceeding United Parcel Service size and weight restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered for
Next Day Air shipment but will not be guaranteed per the Parts Plus Program.

1

Download from Www.Somanuals.com. All Manuals Search And Download.



AAWARNING

READ OPERATOR’'S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
DTor= L €] 0] U] o IR 27-28
Electrical Diagram ..........ccccoovveiiiiiiiiie e 34-38
Electrical Group........coveviiiiieiie e 29-33
ENgINe DECK GrOoUP ....cveviiiiieiiieeeeie e 18-24
Front Frame Group.........cooveviiiniine e 9-10
FUEI GroUD .eenee e 12-14
HydrauliCS Group.........covuviieiiiie e 25-26
Main Frame GrOUP ......oveeeeieieiiee et 11
MOtION CONLIOl LEVEIS ...ueiiiiiiiiie e 17
Park Brake Group .......coouiviiiiiiiiiiiieceeeeei e 15-16
Parts Plus Program ... 1
52" DECK GIrOUP ...ccvuiiiiiie et 3-4
T B = Tod Q€1 (o 11 o PP 5-6
72" DECK GIrOUP ...ccveieieiie et 7-8
2

Download from Www.Somanuals.com. All Manuals Search And Download.



52" DECK GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. Part No. Description Req'd.
1 103-0332-01 Deck wldmt, 52" .........ceevevnnreene. 1 48 O [1-803022 Setscrew,5/16-18x5/8sghdcp ....2
103-0675 Deck widmt, 52" w/decals........ 1 490 |1-807264 Key, 1/4sqx25/8......cccccuuvne... 1
2 3256-24 Washer, 3/8 SAE..........ccu....... 3 500 |[1-633012 Jackshaft, deck drive................. 1
30 |1-323533 Spacer, shv/brg ........cccoovveeeen. 510 |103-1140 Cutter housing complete............ 3
1-323533 Spacer, shv/brg ........cccccceeeeee. 52 [323-20 Screw, 3/8-16 x3 1/4................. 1
40 (1-513208 Washer, disc spring 530 ([1-633014-01 Bracket, jackshaft...................... 1
1-513208 Washer, disc spring 540 |[3230-1 Bolt, 5/16-18 x 3/4 Carr............. 6
5 [1-303334 Washer, 5/16 disc spring......... 1 550 (1-513013 Housing, flange............ccccvvveee... 4
6 32128-20 Nut, 5/16-18 whizloc.......... 560 |[1-513012 Bearing w/lock collar & ss.......... 2
7 |1-602913-01 Baffle widmt, discharge 570 |[1-633573 Guard, Brg bottom ..................... 3
8 322-2 Screw, 5/16-18 x 5/8................ 1-633573 Guard, Brg bottom ..................... 4
9 [1-603299 Roller, antiscalp............cc.ou..... 580 ([3231-22 Bolt, 3/8-16 X L carf...........cccuuee. 4
100 |3290-357 Nut, 3/8-16 whizlock.......... 59 [103-1072-01 Strut widmt, decK ..........ccevnveeenen. 2
3290-357 Nut, 3/8-16 whizlock ......... 60 ([1-634619 Housing w/ring, spacer, & brg....3
11 |1-373034 Washer, pivot ................... 61 ([1-633029 Spherical rod end....................... 2
12 |1-603602 Bushing, roller ................... 62 O |1-803050 Setscrew, 5/16-18 x .75sqghd ..... 1
130 |98-5975 Washer, 3/8 disc spring 63 [327-11 Screw, 5/8-11 X5...cccvevvvivneeennn. 2
98-5975 Washer, 3/8 disc spring 64 ([3253-8 Lockwasher, 5/8 reg.spring........ 2
14 [98-5961 Screw, 3/8-16 x4 gr8 ............ 65 [302-19 Zerk, 1/4-28 straight................... 4
15 |103-0345-01 Chute, discharge 52" 66 [1-632199-01 Pin wldmt, deck strut.................. 2
16 |322-5 Screw, 5/16-18 x 1............ 670 |3219-6 Nut, 5/8-18 heX .....cvevveeeeeriiieennn. 5
17 |3296-29 Nut, 5/16-18 nyloc ............. 3219-6 Nut, 5/8-18 heX .......ccvvvveeerinnnnn. 6
18 |[1-633357-01 Shield, belt 52" .................. 68 |3257-32 Key, # 61 Woodruff................... 3
19 |1-323385 Knob, belt shield................ 69Q [1-633701 Sheave, blade drive................... 3
20 |1-322110 Belt guide wldmt ...................... 70Q |1-513016 Bearing ......cccoeeeeiiiiiiiiiieee s
21 |103-0862 Screw, 5/8-11x2 3/4 gr 8 ......... 1-513016 Bearing ....ccccccveeeiiiiiiiiiieeee e,
22 |323-11 Screw, 3/8-16 x 2 1/4 71 |[1-323532 Housing ,bearing
23 |1-303537 Stud, belt shield................. 72 [1-323528 Spacer, bearing ..........
24 | 3256-3 Washer 5/16 std flat .......... 1-323528 Spacer, bearing ..........cccccceeeeennn.
25 |1-323417 Washer, rubber................. 73 [323-7 Screw, Hex cap 3/8x1 1/4......... 18
26 |1-633151 Spring, extension............... 740 (32120-8 Snap RING ...evveieeiieeieiieeeeee 3
27 11-632119-03 Arm wldmt, deck idler.............. 32120-8 SYRE-T o0 23 o [ 4
28 |1-513034 Bearing, pivot........cccccceeeeeiines 75 [103-0584 Spindle......o 3
29 |1-634244 Arm wildmt/brg sub-assy.......... 76 [1-633482 Blade, notched air foil. ............... 3
30 |1-603044 Bushing, idler pivot.................. 1-613251 Blade, solid air foil...........cccceevunees
31 |[302-40 Zerk, 1/4-20 90°.....cccuveeevireennn. 1-633485 Blade, low lift.......ccccovviiieinnnnnnn.
32 |3256-4 Washer, 3/8 std flat .......... O 1-633484 Blade, mulching...........
33 |3296-39 Nut, 3/8-16 nylock.............. 103-1578 Blade, bahia................
34 |[323-13 Screw, 3/8-16 x 2 3/4........ 770 |1-634546 Jackshaft S/A..............
35 |1-633109 Idler pulley 6.00 dia flat ..... 78 o |103-1081 Strut widmt S/A...........
36 |3234-11 Bolt, 3/8-16 x 1 whizlock.......... 103-1106 Strut widmt S/A...........
37 |1-633456 Bushing, Idler ..........ccccceeeennis 79 1-643393 Jackshaft.........ccooeveeiiiiiiciiine,
38 |3217-11 Nut, 5/8-11 heX.....coevvvvvvvnnnnn. 80 103-0135 Sheave, Jackshaft
39 |[32128-37 Nut, 7/16-14 whizlock 103-0185 Sheave, Jackshaft
40 (1-603805 Idler pulley 5.06 O.D V ............ 81 103-0280 Housing, Jackshaft
41 |1-633366 Belt, blade drive 52" Deck 82 103-0698 Jackshaft S/A..........
42 |1-633447 Chain.....cccooeiie e 103-0699 Jackshaft S/A........ccccceeeviieee
43 [1-800811 Screw, 7/16-14 x 1-1/2 83 |[103-0678 Complete deck asy (LZ25KC524) 1
44 [322-3 Screw, 5/16-18 X 3/4 .....cccvveeeiieaeeeis 103-0679 Complete deck asy (LZ23LKA524)1
4500 | 1-403087 Sheave, blade drive 6.75 0D .. 1 84 323-6 Screw, 3/8-16 X 1 ....ccevvvvvernnnn. 4
46Q0 | 1-633010 Pulley, split sheave 6.30 OD ... 1 85 103-1192 Asm,Jackshaft housing w/brgs...1
47 |30-1710 Setscrew, 5/16-18 x 1sghdcp.. 1 86 |[103-0865 Washer,disc spring..........c......... 3

Use Pro-lock Nut Type (P/N 1-840022 .5 ml. tube) on setscrews.

O Cutter housing complete includes sheave, washer, and nut.

Q Use antiseize on bore of sheaves and bearings.
Exmark red touch up spray paint - P/N 1-850337
0 Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK524

Strut subassemblies have same components, they are assembled to different lengths from center to center.

PN 103-1081=15.31";PN 103-1106=15.00"

Reference the picture on the next page to determine if your unit uses Jackshaft Type A or B:
O A component used with Jackshaft Type A on LZ25KC524 & LZ23LKA524 units.
A component used with Jackshaft Type B on LZ25KC524 units.
A component used with Jackshaft Type B on LZ23LKA524 units

Download from Www.Somanuals.com. 3” Manuals Search And Download.




83

43

52" DECK GROUP

Jackshaft Assy Type A

45
-

46

Jackshaft Assy Type B

85

Torque to

| 7580 ftdbs

60
\ 51
33
1 Torque to
115-120 ftdbs

Download from Www.Somanuals.com. AII Manuals Search And Download.



60” DECK GROUP

Ref. Qty. Ref. Qty.
No. [ Part No. Description Req'd. No. | Part No. Description Req'd.
1 ]103-0422-01 Deck widmt, 60..........cc.ccerneen. 1 50m |1-633012 Jackshaft, deck drive................ 1

103-0676 Deck wldmt, 60 w/decals........ 1 51 |3217-11 Nut, 5/8-11 hex..............
2 |1-634619 Housing w/ring, spacer, brg.... 3 52 |323-20 Screw, 3/8-16 x 3 ¥4
3 3256-24 Washer, 3/8 SAE.................... 3 53 |[1-633014-01 Bracket, jackshaft.....................
4m |[1-513208 Washer, disc Spring............... 3 54m |3230-1 Bolt, 5/16-18 x 3/4 Carr........... 6
1-513208 Washer, disc Spring............... 4 55 |1-513013 Housing, flange........ccccccoinne 4
5 [1-303334 Washer, 5/16 disc spring ....... 1 56 |1-513012 Bearing w/lock collar & ss........ 2

6 32128-20 Nut, 5/16-18 whizlock............. 2 570 [103-1140 Cutter housing complete.......... 3
il 32128-20 Nut, 5/16-18 whizlock............. 14 58m |[3231-22 Bolt, 3/8-16 x 1 carr
7 1-602913-01 Baffle wldmt, discharge .......... 1 59 |1103-1072-01 Strut widmt, decK ..........cceeeuunee.
8 [322-2 Screw, 5/16-18 X 5/8 .............. 5 60m |1-323533 Spacer shv/brg..............

9 [1-603299 Roller, antiscalp........cccccceenne 6 1-323533 Spacer shv/brg..............

10 3290-357 Nut, 3/8-16 whizlock............... 6 61 |1-633029 Spherical rod end.....................
m 3290-357 Nut, 3/8-16 whizlock............... 10 62 m |1-803050 Setscrew, 5/16 x 3/4sghdcp.....1
11 |1-373034 Washer, pivot.......cccccvvveeeenn. 8 63 |327-11 Screw, 5/8-11 X 5....vvvveeeeeiinnns 2
12 |1-603602 Bushing, roller ........................ 6 64 |3253-8 Lockwasher, 5/8 reg.spring...... 2
13 |98-5975 Washer, 3/8 disc spring ......... 10 65 |302-19 Zerk, 1/4-28 straight.................
14 |98-5961 Screw, 3/8-16 x4 gr8.......... 6 66 |1-632199-01 Pin wldmt, deck strut
15 |1-632939-01 Chute, discharge 60".............. 1 67m |3219-6 Nut, 5/8-18 hex.............

16 |[322-5 Screw, 5/16-18 x 1 ................. 2 3219-6 Nut, 5/8-18 hex.............

17 |3296-29 Nut, 5/16-18 nylock ................ 4 68 |3257-32 Key, # 61 Woodruff.......

18 |[1-633084-01 Shield, belt 60" ....................... 2 690 |[1-633701 Sheave, Blade drive......

19 |1-323385 Knob, belt shield..................... 6 7om | 1-513016 Bearing ....ccccceeeveiiiiiiiie e

20 |[1-322110 Belt guide widmt.................... 1 0 1-513016 Bearing ......cooeeeviiieinieiee

21 |103-0862 Screw, 5/8-11 x2 % gr8........ 3 71 |1-323532 Housing, bearing...........

22 |323-11 Screw, 3/8-16 x2 1/4 ............. 2 72m | 1-323528 Spacer, bearing ............

23 |1-303537 Stud, belt shield...................... 2 1-323528 Spacer, bearing ............

24 |3256-3 Washer 5/16 std flat............... 6 73mM |1-633573 Guard, brg bottom.........

25 |1-323417 Washer, rubber ...................... 2 1-633573 Guard, brg bottom........

26 |[1-633151 Spring, extension.................... 1 741 |32120-8 SNap RING ..ceveeeiiiiiiiieeeeee

27 |1-632119-03 Arm wldmt, deck idler............. 1 32120-8 SNAp RiNG ..ocooeiviiiiiiiieeeeeecis

28 |[1-513034 Bearing, pivot ........ccoceevueeeeen. 2 75 |103-0584 Spindle......cocceeiiiinins

29 |[1-634244 Arm widmt/brg sub-assy......... 1 76 |1-633483 Blade, notched air foil ..............

30 |1-603044 Bushing, idler pivot................. 1 1-613250 Blade, solid air foil.................... 3

31 |[302-40 Zerk, 1/4-20 90°. ....ccovvvvernnn. 1 1-613111 Blade, low lift..........cccovcvvveennen. 3

32 |3256-4 Washer, 3/8 std flat................. 3 0O 1-613112 Blade, mulching .............cccuee 3

33 |3296-39 Nut, 3/8-16 nylock .................. 20 103-1580 Blade, bahia............ccoccvveennnn. 3

34 [323-13 Screw, 3/8-16 x 2 3/4 ............. 1 77m | 1-634546 Jackshaft S/A.......ccccveviiieeens 1

35 |[1-633109 Idler pulley 6.00 dia flat .......... 2 7800 |103-1081 Strut widmt S/A ... 2

36 |3234-11 Bolt, 3/8-16 x 1 whizlock......... 1 0o |103-1106 Strut widmt S/A ... 2

37 |1-633456 Bushing, Idler..........ccccveeee. 2 79 103-0280 Housing, Jackshaft ................. 1

38 |323-8 Screw, 3/8-16 X1 % ............... 18 80 103-0136 Sheave, Jackshaft Double....... 1

39 |32128-37 Nut, 7/16-14 whizlock............. 16 103-0137 Sheave, Jackshaft Double ...... 1

40 |[1-603805 Idler pulley 5.06 O.D. V .......... 1 81m |1-643393 Jackshaft ......cccccovvviiiiiineneen,

41 (1-633127 Belt, blade drive 60" deck....... 1 82 103-0700 Jackshaft Assy..............

42 (1-633447 Chain ... 4 103-0701 Jackshaft ASSY........cccovveeeeeenn.

43 (1-800811 Screw, 7/16-14 X1 % ... 8 83 |103-0680 Complete Deck Assy

44 |322-3 Screw, 5/16-18 X % ......cccuee 2 (Air-cooled except 26HP Koh EFi) 1
45m |1-303498 Sheave, 6.13 0OD........cc.ceeenn. 1 103-0681 Complete Deck Assy

m 1-643292 Pulley, split 6.71 OD................ 1 (23 & 27 HP Kaw lig-cooled & 26 HP Koh EF1) 1

460 | 1-633010 Pulley, split 6.30 OD.............. 1 84 |[322-6 Screw. 5/16-18 X 1 Y4............... 1

m 1-643292 Pulley, split 6.71 OD................ 1 85 323-6 Screw. 3/8-16 X L....ocevveveennneee. 4
47 m |30-1710 Setscrew, 5/16-18 x 1sghdcp.. 1 86 103-1192 Asm,Jackshaft housing w/brgs 1
48 m |1-803022 Setscrew,5/16-18x5/8sghdcp . 2 87 |103-0865 Washer,disc spring.................. 3
49 | 1-807264 Key, 1/4sg X25/8 ..ccoceeiinnennn. 1

0 Use antiseize on bore of sheaves and bearings.
O Cutter housing complete includes sheave, washer, & nut.
O Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK604

O Strut subassemblies have same components, they are assembled to different lengths from center to center. PN 103-1081 = 15.31"; PN 103-1106 =

15.00"

Exmark red touch up spray paint - P/N 1-850337
Use Pro-lock Nut Type (P/N 1-840022) on setscrews.

Reference the picture on the next page to determine if your unit uses Jackshaft Type A or B:
O A component used with Jackshaft Type A on all air-cooled units except 26 HP Kohler EFI.
0 A component used with Jackshaft Type A on 23 & 27HP Kawasaki liquid-cooled units and 26HP Kohler EFI air cooled.
A component used with Jackshaft Type B on all air-cooled units except 26 HP Kohler. Reference picture on next page.
A component used with Jackshaft Type B on 23 & 27 HP Kawasaki liquid-cooled units and 26 HP Kohler EFI air-cooled.

Download from Www.Somanuals.com. ﬁll Manuals Search And Download.




60” DECK GROUP

Jackshaft Assy Type A

Jackshaft Assy Type B

Torque to
75-80 ft-bs

83

Torque to
115120 ftdbs

Download from Www.Somanuals.com. ﬁll Manuals Search And Download.



72" DECK GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. Part No. Description Req'd
1 1-643052 Belt, Blade drive 72"............. 1 45 [1-323417 Washer, rubber .........c.o......... 2
2 1-323385 Knob, belt shield................... 6 46 |[3256-3 Washer 5/16 std flat.............. 4
3 |1-643076-01 Shield, belt 72" RH................ 1 47 |[1-303537  Stud, belt shield..................... 2
* 1-643075-01 Shield, belt 72" LH................. 1 48 [103-0588-01Deck weldment, 72"............... 1
4 |3234-11 Bolt, 3/8-16 x 1 whizlock....... 1 1-644149  Deck weldment, 72” w/decals 1
5 |[3256-24 Washer, 3/8 SAE.................. 3 499 (1-513016 Bearing.......ccccceeeriveennieeennnnns 6
6 [1-633109 Idler pulley 6.00 dia flat......... 2 1-513016 Bearing........cccccevvveeeeeeensiinnnns 8
7 [1-633151  Spring, extension.................. 1 50 [1-323532 Housing, bearing................... 3
8 |3290-357 Nut, 3/8-16 whizlock ............. 13 510 [1-323528 Spacer, bearing..............c...... 3
9 |1-633456 Bushing, Idler............ccccceee.. 2 1-323528  Spacer, bearing............cc....... 4
10 |3256-4 Washer, 3/8 std flat .............. 3 520 [32120-8 Snap RiNG ..o, 3
11 |1-373034  Washer, pivot ..........coocuvveeee. 8 32120-8 Snap RiNG ..o 4
12 |3296-39 Nut, 3/8-16 nyloc .................. 20 530 [1-323533  Spacer shv/brg......ccccccceennene 3
13 |1-513034  Bearing, PiVot.....ccccceevvruvnnen. 2 1-323533  Spacer shv/brg.......ccccccoonenne 4
14 |1-632119-03 Arm wldmt, deck idler........... 1 540 |1-633573  Guard, brg bottom ................. 3
15 |1-603044  Bushing, idler pivot............... 1 1-633573  Guard, brg bottom ................. 4
16 |323-20 Screw, 3/8-16 x 3 1/4............ 1 55 |[103-0584 Spindle......cccooiiiiiiiieeeeiiie 3
170 |3219-6 Nut, 5/8-18 heX.........cceeruene 5 56 |3257-32 Key, # 61 Woodruff ............... 3
3219-6 Nut, 5/8-18 heX..........ccvvvee. 6 57 |1-643006 Blade, notched air foil............ 3
180 [1-513208  Washer, disc spring.............. 3 . 1-643097  Blade, mulching..................... 3
1-513208 Washer, disc spring.............. 4 1-643428 Blade, low lift......ccccvvveveeennnnnns 3
199 [1-643269 Sheave, Blade drive. ............ 3 1-643429 Blade, solid air foil................. 3
20 |[1-643292  Pulley, split 6.71 .......cc.c...... 2 103-1581 Blade, bahia..........ccccocuveennee. 3
21 |1-303334  Washer, 5/16 disc spring...... 1 58 [103-0862 Screw, 5/8-11x1gr8........... 3
220 |1-633012  Jackshaft, deck drive............ 1 59 |323-11 Screw, 3/8-16 x 2 1/4 ............ 2
230 [1-807264 Key, 1/4sqx 25/8................ 1 60 |323-13 Screw, 3/8-16 x2 3/4 ............ 1
24 |1-322110 Belt guide widmt ................... 1 61 [1-602913-01Baffle widmt, discharge......... 1
25 |[1-634244  Arm wldmt/brg sub-assy ....... 1 62 |[322-2 Screw, 5/16-18 x 5/8 ............. 5
26 0 |1-803022  Setscrew,5/16-18x5/8shcp .. 4 63 [98-5961 Screw, 3/8-16 x 4 gr8............ 6
270 [32128-20 Nut, 5/16-18 whizlock ........... 15 64 |1-603602 Bushing, roller...........ccccoeuuen. 6
280 |3231-22 Bolt, 3/8-16 x 1 carr .............. 4 65 |[1-603299 Roller, anti-scalp ................... 6
290 (3230-1 Bolt, 5/16-18 x 3/4 Car. ....... 6 66 |322-5 Screw, 5/16-18 X 1 .......cc.eeee 5
300 [1-633014-01 Bracket, jackshatft................. 1 67 |[1-642071-01Chute, discharge 72"............. 1
310 [1-513013 Housing, flange..........ccc...c.... 4 68 |329-29 Nut, 5/16-18 nyloc.................. 4
320 [1-513012 Bearing w/lock collar & ss..... 2 69 |302-40 Zerk, 1/4-20 90°. .....covvevnnnenen. 1
330 |98-5975 Washer, 3/8 disc spring........ 10 70 |1-603805 Idler pulley 5.06 O.D. V ......... 1
98-5975 Washer, 3/8 disc spring........ 14 71 |1-634619 Housing w/ring, spacer, brg .. 3
34 |[32128-37 Nut, 7/16-14 whizlock ........... 16 7200 |11-644092  Cutter housing complete ....... 3
35 |(1-800811 Screw, 7/16-14 x 1-1/2 ......... 8 73 |103-1082  Strutwldmt S/A .....oooeeveeenen 2
36 [1-633447  Chain ....ccccoviieriieiieieeee 4 74 |1-634546  Jackshaft S/A .......ccccoceeenne. 1
37 [3217-11 Nut, 5/8-11 heX.......cccvverneenne 2 75 |103-0701  Jackshaft ASSY ......cccccoveeenne 1
38 [3253-8 Lockwasher, 5/8 reg.spring .. 2 76 [1-643393 Jackshaft..........ccccccerriiiiinnnnn. 1
39 [1-633029  Spherical rod end ................. 2 77 [103-0137 Sheave, double .................. 1
40 |[327-11 Screw, 5/8-11 X 5. 2 78 [103-0280 Housing, Jackshatft................ 1
41 [103-1073-01 Strut widmt, deck .................. 2 79 |103-0683 Complete deck assembly...... 1
42 |1-632199-01 Pin wldmt, deck strut ............ 2 80 323-6 Screw, .3/8-16 X 1 ... 4
43 |[302-19 Zerk, 1/4-28 straight ............. 4 81 [103-1192 Asm,Jackshaft housing w/brgs 1
44 |323-8 Screw, 3/8-16 x 1 %o .............. 18 82 |103-0865 Washer,disc spring ............... 3

O

Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK724.

Use antiseize on bore of sheaves and bearings.

Use Pro-lock Nut Type (P/N 1-840022 .5 ml. tube) on setscrews.

Exmark red touch up spray paint - P/N 1-850337

Cutter housing complete includes sheave, washer, and nut.

Reference the picture on the next page to determine if your unit uses Jackshaft Type A or B:

O

A component used with Jackshaft Type A.
A component used with Jackshaft Type B.

Download from Www.Somanuals.com. ZII Manuals Search And Download.




79

72" DECK GROUP

Jackshaft Assy Type A Jackshaft Assy Type B

g\SB Torque to

115120 ftbs

Download from Www.Somanuals.com. &II Manuals Search And Download.



FRONT FRAME GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |[1-632518-01 Frame widmt, front 52" ....... 1 29 ([3217-11 Nut, 5/8-11 regular............. 8
1-632513-01 Frame wldmt, front 60"....... 1 30 |1-633441  Swivel, deck mount............... 4
1-642046-01 Frame wldmt, front 72"....... 1 31 |3256-7 Washer, 5/8 std flat ........... 4
2 |[302-19 Zerk, 1/4-28 straight............ 5 32 |1-633064 Spring, deck support (52" &60") 2
3 |103-1490-01 Floorpan ........cccceeevvuvveeennne 1 1-643015 Spring, deck support (72").. 2
4 11-633553 Pad, anti skid...................... 3 33 [3218-6 Jam nut, 5/8-11.................. 4
5 [1-634312  Lever W/grip....ccccocerrerennnnnn 1 34 |1-543513 Cap, grease......ccccceeeernnen. 2
1-632324-03 Lever wldmt, lift................. 1 35 [1-543509 Bearing cone, tapered roller 4
6 |1-633295  Grip, liftlever........cc.......... 1 1-543508 Bearing cup, tapered roller. 4
7 |103-1500-03 Arm widmt, deck lift............ 1 36 [1-543511 Seal, grease.........ccccceeeeennnn. 2
8 |[1-633325  Spring, compression .......... 1 37 |1-642111-01 Caster wldmt........ccceevvuveenen. 2
9 |3256-24 Washer, 3/8 SAE flat.......... 1 38 [3296-51 Nut, 3/4-10 nylock................ 2
10 |3296-39 Nut, nylock 3/8-16 .............. 5 39 |1-633508 Washer, spring disk............. 6
11 |32151-103 E-fiNg..ccccvveeevirieeeiiieeeeeee, 5 40 |325-24 Screw, ¥2-13x9 ... 2
12 |1-633068  Arm, deck lift .........c.eeenneee. 2 41 |1-811010  PIUQ wevvvevcvieeeeeiieee e 2
13 |3272-10 Cotter pin, 1/8 x 3/4............. 2 42 |103-0069 Caster wheel assy ............... 2
14 |1-808284  Clevis pin, 3/8 x 1............... 2 43 |3296-45 Nut, 1/2-13 nylock (light thin) .. 2
15 |1-633889-01 Plate, deck lift..................... 1 44 11-633959  Spacer, front caster ............. 2
16 |1-632899-01 Plate widmt, deck lift .......... 1 45 |103-0063  Seal, bearing..........cccveeennene. 4
17 |1-633082  Bushing, lift lever................ 1 46 |1-633585 Bearing cone..........c.ccceeennee 4
18 |1-633080 Bushing, lift lever................ 1 47 |1-633581  Spacer, bearing.. ................. 4
19 |323-13 Screw, 3/8-16 x 2 3/4 ......... 1 48 |103-0065 Wheel & tire assy ................ 2
20 [1-633097  Hitch pin w/lanyard ............. 1 1-523009 Tire, 13x6.5-6 4 ply ............. 2
21 [1-806005  Hairpin cotter (servonly).... 1 103-0071  Wheel .coooeveeiviiieeiiieeee, 2
22 [323-9 Screw, 3/8-16 x 1 3/4 ......... 2 1-633584  Bearing Cup......ccccccvveereennnne 4
23 |98-5975 Washer, 3/8 disc spring...... 12 490 (32128-20  Nut, whizlock 5/16-18......... 2
24 (3290-357  Nut, whizlock 3/8-16 .......... 15 500 [1-543161  Pad, pedal........cccccevvveeennnnn. 2
25 [323-6 Screw, 3/8-16 X 1 ............... 3 510 |103-0147-01 Lever widmt, deck lift ........... 1
26 [323-7 Screw, 3/8-16X1 1/4........... 12 520 [1-643220  SHrAP ...ccccvvveeieeeeeiireeeeeen 1
27 |3256-29 Washer, 7/8 SAE flat........... 4 530 |322-7 Screw, 5/16-18x11/2 ........... 2
28 |1-633096  Rod, deck lift.........ccccevennee. 2

Exmark red touch up spray paint - P/N 850337

0 Components are standard on Kohler 26 HP EFI units & all 72" decks, they are an optional kit for other models

PN 103-0149.

Download from Www.Somanuals.com. QII Manuals Search And Download.




FRONT FRAME GROUP

Download from Www.SomanuaIs.com.m Manuals Search And Download.



MAIN FRAME GROUP

Ref. Qty. Ref. Qty.

No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 1-643255 Track, seat (4” adjustable)... 1 23 [32128-20 Nut, whizlock 5/16-18 ........... 4
2 103-0287  Seat (All units except 26hp Koh) 1 24 [1-513762 Clip, loom (.50) .....ceevveernnn. 1
3 1-543401 Spacer, seat tracK................ 2 25 [1-303335 Plastic tie (Irg)....cc..cccoevvvveenn. 1
4 1322-3 Screw, 5/16-18 x 3/4............. 6 26 [1-513592 Ball, (red) throttle cable ........ 1
5 [103-0290  Cushion, seat..........ccceeennene. 1 27 |[321-6 Screw, 1/4-20 x 1.0............... 1
6 103-0289 Cushion, backrest................ 1 28 [32128-33 Nut, whizlock 1/4-20 ............. 1
7 103-0292 Cushion, armrest (RH)......... 1 29 [1-513658 BUumper.......ccovveeeeeeeeciieen, 2
800 [103-0291 Cushion armrest (LH).......... 1 30 |3256-23 Washer, 5/16 SAE flat.......... 8
9 1-633696 Cable, throttle.........cccoune...... 1 31 |[1-633859 Seat Frame......cccocveeveeennnn, 1
10 |[1-603336 Cable, choke.....cccooovvvuneenn. 1 32 [323-6 Screw, 3/8-16 X 1.....ccccevee.. 2
11 [1-642324-03 Frame, engine deck.............. 1 33 |1-633964-03 Stop, Park Brake .................. 1
12 [1-633970 Wheelltire assy. (60" & 72"). 2 34¢ |[1-633872-03 Stop/Spacer
1-633993 Tire, 24x12-12 4 ply (60" & 72") 2 (26 HP Kohl & 23 & 27 HP Kaw lig-cooled ) 2
1-633992 Wheel (60" & 727) .....ueeeeeenn. 2 35 ([103-0284 Tab, Armrest Adjustment...... 2
1-653010 Wheelltire assy. (527)........... 2 36 |[322-7 Screw, 5/16-18 x 1 1/2.......... 2
1-653160 Tire, 23x9.5-12 4 ply (527).... 2 37 |1-633349 Spring, Compression............. 2
1-653158 Wheel (52") ccovveeiiiiiiiiinneen, 2 380 |1-633821 Seat, Suspension (26hp Koh) 1
13 |1-633965-03 Front, Console ..................... 1 1-631845 Kit, Pan w/seat & back ......... 1
14 |1-632187-03 Frame, seat mount............... 1 1-631844 Kit, Armrest ASSY .........c..e.... 1
15 |242-50 Nut, wheel 1/2-20 ................ 8 1-631843 Kit, Boot, upper&lower wire.. 1
16 |[1-633293 Rod, seat hold-up................. 1 1-631842 Kit, ArmrestPad w/hardwre... 1
17 |322-5 Screw, 5/16-18 x 1................ 1 1-631846 Kit, Damper w/hardware ....... 1
18 ([323-39 Screw, 3/8-16 X 5....c.ccevnene 2 1-631847 Kit, Rollers, bumpers&hrdwre 1
19 |3296-2 Nut, nyloc #10-24................. 2 1-631848 Kit, Spring,Cable & hardware 1
20 ([3296-29 Nut, nyloc 5/16-18................ 3 1-631849 Kit, Knob,Shaft & hardware.. 1
21 ([3296-39 Nut, nyloc 3/8-16.................. 2 1-643281 Switch, Seat ......cccevvvvveeeennnn. 1
22 |[1-807513 Screw, #10-24 x 1/2.............. 2 39 |[3290-357 Nut, whizlock 3/8-16 ............. 1

O  Not lllustrated

The suspension seat is standard on the Kohler 26 HP EFI units, it is an optional kit on other units PN MSSLZ.

¢  The stop/spacer is installed with the slotted holes to the rear on 26HP Kohler units and the slotted holes to the front on Kawasaki
liquid-cooled units. NOTE: If a Suspension Seat is installed on a Kawasaki liquid-cooled unit the stop/spacer must be turned
around and re-installed with the slotted holes to the rear.
Exmark black touch up spray paint - gloss black

O

Download from Www.SomanuaIs.com.]P]-l Manuals Search And Download.



23 HP KAWASAKI and 23 & 25 HP KOHLER AIR-COOLED FUEL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.

1 |[303077 Clamp, fuelline .........cccccceeee.. 6 11 |633968 Tank, fuel (RH) .....cccccceeernnnes 1
2x [Kohler  Part No. 2405002 Fuel Filter.. 1 12 |633347 Valve, fuel.....cccceevvecvvvennnennn. 1

X |Kawasaki Part No. 49019-7001 Fuel Filter 1 13 |633348 Fuelline ....ccocccveveevveciviienneennn, 1
3 [513762 Clip, loom .50......c..cccvevuvennnee. 2 14 1633349 Spring, fuel tank..................... 6
4 |303335 Plastic tie (large) .....ccccceevveee. 1 15 |321-3 Screw, 1/4-20 x 5/8................. 2
5 |513508 Cap, fuel tank.......ccccccovuveernnes 2 16 |322-3 Screw, 5/16-18 x 3/4.............. 4
6 [513645 Bushing.........cccoevevieevireenne 2 17 |3296-47 Nut, thin nylock 5/16-18......... 6
7 543277  Elbow, strainer ..........ccccece...... 2 18 |805004 Washer, lock 1/4.................... 2
8 543456  Fuellin€....ccccooeeeiiiiiiviiiieneeen, 2 19 |805005 Washer, lock 5/16.................. 4
9¢ (633023 Stud, fueltank.........ccovvveeenenn. 6 20 [3256-23 Washer, 5/16 SAE................. 10
100633967 Tank, fuel (LH) ......cccovvinveneeen. 1

¢ Use Prolock, Retaining type (Part No. 1-840023), .5cc tube on stud threads going into the tank.
O Not Illustrated.
= Refer to Engine Owner’'s Manual (Fuel Filter Must be 15 Micron or smaller).

Download from Www.SomanuaIs.com.]ﬂa Manuals Search And Download.




KAWASAKI LIQUID-COOLED FUEL GROUP

27 HP ONLY

6
/

4
22
—21
\
3
Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 [1-513508 Cap, fueltank...........ccceene. 2 160 [3290-500 Screw, Machine 10-24x5/8... 4
2 [1-643017 Tank, fuel (RH)......cccoceunens 1 17 [1-802002 Screw, thread cut 10-32x1/2 3
3 |1-633967 Tank, fuel (LH).......c......... 1 18 |1-643013 Cover, gauge.........ccceevvrenen. 1
4 1103-1335  Fuel, line (27 HP only) ....... 4 19 |3296-47  Nut, thin nyloc 5/16-18 ......... 6
5 |1-543456 Fuelline (23 HP)............... 3 20 [1-633349 Spring, fuel tank................... 6
1-543456  Fuelline (27 HP)............... 2 21 |3256-23  Washer, 5/16 SAE................ 10
6 |[1-303077 Clamp, fuel line .................. 10 22e [1-633023 Stud, fueltank ...................... 6
71 |Kawasaki P/N 49040-2065 Fuel Pump.. 1 23 |321-3 Screw, 1/4-20 x 5/8 .............. 1
8 |1-643270 Fuelline .......cccoevvvvieivieennnn. 1 24 [1-805004 Washer, lock 1/4.................. 1
9x [Kawasaki P/N 49019-1055 Fuel Filter... 1 25 |1-513762 Clip, loom .50 ........ccceueenneee 1
10 |1-303426 Fuelline .......cccoceevvvevveennee. 1 26 (3214 Screw, Cap 1/4-20x3/4......... 2
11 [1-633347 Valve, fuel .....ccccvvveviveeenns 1 27 |3256-22  Washer, flat SAE 1/4............ 2
12 |1-543277  Elbow, strainer ................... 2 28 |[32128-33 Nut, whizlock 1/4-20............. 2
13 |1-513645 Bushing........ccccceevvvevveennne. 2 29 [1-805005 Washer, lock 5/16................ 4
14 |1-643014-03Bracket, gauge mount........ 1 30 |322-3 Screw, 5/16-18 x 3/4 ............ 4
15 |1-303435 Washer, disc spring 1/4 ..... 4

¢ Use Prolock, Retaining type (Part No. 1-840023), .5cc tube on stud threads going into the tank.
= Refer to Engine Owner’'s Manual (Fuel Filter Must be 40 Micron or smaller).
0O Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.

Download from Www.SomanuaIs.com.]/ﬁ Manuals Search And Download.




KOHLER 26 HP EFI FUEL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Reqg'd No. | Part No. Description Req'd.
1 |1-643244 Tank, EFI Fuel (RH) ............ 1 20 [1-643172 Elbow, 90°......ccceeiiiieirnnnnn 2
2 |1-643243 Tank, EFI Fuel (LH)............. 1 21 |1-513645 Bushing, Fuel Valve ............. 4
3 |1-643238 Fuelline, .31x24" .............. 3 22 |103-0373 Clip, LOOM .....oeeeiiiiieeiiiiieeenns 2
4.1 [1-643277 Clamp, .31 1.D. Fuel Hose ... 10 23 |1-633348 FuelLine.....ccccccovvvveevinnneenns 2
5 |321-4 Screw, Cap 1/4-20x 3/4.... 1 24 11-543456 Fuel Line......ccccccoovvveeeviinneenns 2
6 |1-603727 Clip, Loom .56............ccuueee... 2 25 |1-513762 Clip,loom .50 ......cccccccvveeeenns 2
7 |32128-33 Nut, Whizlock 1/4-20 ........... 4 26 (1-543277 Elbow, 90° w/strainer............ 2
8 [321-3 Screw, Cap 1/4 -20x 5/8 .... 3 27 |1-805004 Washer, lock 1/4.................. 2
9 |1-643241 Clip, Loom 2.13 ................... 1 28 |3256-23  Washer, flat SAE 5/16.......... 10
10x |Kohler P/N 24 050 03 Fuel Filter (large) . 1 29 |[1-805005 Washer, lock 5/16 hvy.......... 4
11= [Kohler P/N 24 393 20 Fuel Pump........... 1 30 (322-3 Screw, 5/16-18 x 3/4 ............ 4
12 |3290-500 Screw, Machine #10-24x5/8 6 31 [1-513508 Cap, Fuel Tank...........c......... 2
13 |3296-2 Nut, Nyloc #10-24 ................ 6 32e (1-633023 Stud, Fuel Tank........c...c....... 6
14 [1-643236 Fuelline, .31X9....ccccvveennes 1 33 [1-633349 Spring, Fuel Tank................. 6
15% [Kohler P/N 24 403 12 Fuel Regulator..... 1 34 |(3296-47  Nut, Thin Nyloc 5/16-18........ 6
164 |1-643293 Clamp, .25" ...ccovviiieereeeeene 10 35 |1-643234 Valve, Fuel Dual Flow .......... 1
17 [1-643312 Clip, loom.....ccccovcvvveeiiiieeans 2 36 [1-303287 Plastic Tie (small.................. 1
18 |1-643235 Fuelline, .25 x 40". .............. 1 37 |1-643239 Fuel line, .31 x 28.0.............. 1
19 |99-9403  Fuel Filter........ccoeevvvvevvennee. 1 38 |[321-6 Screw, Cap 1/4-20 x 1.......... 1

¢ Use Prolock, Retaining type (Part No. 1-840023), .5cc tube on stud threads going into the tank.
X Refer to Engine Owner’s Manual (Fuel Filter Must be 40 Micron or smaller).

. Clamps require special pliers P/N 1-643394 (Oetiker P/N 14100118 or Kohler P/N 2445505) for installation.

Download from Www.SomanuaIs.com.m Manuals Search And Download.




PARK BRAKE GROUP

Ref. Qty. Ref. Qty.
No. |.Part No. Description Req'd. No. | Part No. Description Req'd.
1 |1-513140 Bushing........ccccccceeviiieennnnn 2 19 |1-808285 Pin,clevis3/8x11/8......... 4
2 |1-633454  Spring, brake rod................ 2 20 |325-17 Screw, 1/2-13 x 4 (52"&60") 8
3 [1-633477 Rod, brake........c.ccoveeeunnnne 3 1-800334  Screw, 1/2-13 x 6 (72")....... 8
4 |1-634500 Lever w/grip ...ccccceeeveeerinnnnn. 1 21 |1481 Zerk, 1/4-28 45° (52"&60") 2
1-632489-03Lever, brake............cccveee.... 1 302-19 Zerk, 1/4-28 straight (72") . 2
5 |1-632217-03Shaft, brake ........cccceeevuvnee. 1 22 |103-0131 Nut, sqreg 1/2-13 UNC-2B 8
60 [1-632714-03Bracket,brake (LH)(52"&60") 1 23 |3219-3 Nut, 3/8-24.......ccovvveveenen. 8
U ]1-632712-03Bracket, brake (LH) (72").... 1 24 |13290-357  Nut, whizlock 3/8-16........... 4
7+ 1 | 1-632715-03 Bracket,brake (RH)(52"&60") 1 25 |3253-7 Washer, lock 1/2 ................ 8
U ]1-632713-03Bracket, brake (RH)(72").... 1 26 |3256-4 Washer, 3/8 std.................. 4
8 [1-809036  Nut, slotted 1.00-20 ............ 2 | |270 |3272-10 Pin, cotter 1/8 x 3/4 ............ 9
90 [1-633693 Band, brake ...........ccceevueeene 2 28 |1-806800 Pin, cotter 9/64 x 1 1/2 ....... 2
10 |1-633380 Spacer (short)(52"&60")...... 4 290 |1-808283  Pin, clevis 3/8 X 2 ............... 2
1-633060  Spacer (short) (72" ............ 4 300 | 3256-28 Washer, 3/4 SAE ............... 2
11 [1-633382 Spacer (long)(52"&60%)....... 4 310 |32151-48 E-Ring, retaining................. 2
1-633062  Spacer (long)(72") ......cc..... 4 32 |1-523157 Washer, spacer.................. 2
12 |1-633102 Bearing, flange.................... 2 330 |103-0352-03 Bracket, brake (52"& 607)... 2
13 |1-633131 YoKe....ooooooviiveeiiieee e, 4 U |103-0354-03 Bracket, brake (72) ........... 2
14 |1-633144  Pin, trunion.......cccccceevuvvenenn. 2 340 [103-0384  SpaCEr....ccccccccvveeeeirieeeennin 6
150011-634927 Hub & drum w/studs, wheel 2 350 |103-0355 Band, Brake...........ccccceueeeee 2
¢ |1-633926  Studs, wheel ..........ccueeenne 8 3600 |103-0374 Retainer, Brake Band......... 2
16 |[1-807020 Woodruff key, 5/16X1 ............ 2 370 |322-9 Screw, HH .312-18x1.75.... 6
17 |1-633268 Grip, brake lever .................... 1 380 [103-0590 Hub & drum w/studs, wheel 2
18 |323-4 Screw, 3/8-16 x 3/4............. 4 ¢ [1-633926  Studs, wheel...........ccoueeennns 8

¢+ Not lllustrated

Reference the picture on the next page to determine if your unit uses Park Brake Type A or B:
0 A Component used with Park Brake Type A.
O A Component used with Park Brake Type B.

Exmark black touch up spray paint - gloss black

Download from Www.SomanuaIs.com.];{H Manuals Search And Download.




PARK BRAKE GROUP

BRAKE ASSEMBLY TYPE B

Download from Www.SomanuaIs.com.]l@ Manuals Search And Download.



MOTION CONTROL LEVERS

20
N \ 4 30
ST S (e
£ o S
~
.
13
20
Ref. ) Qty.
No. |Part No. Description . . | Part No. Description Req'd.
1 |1-303105  YOKE...coooooiiiiiiiiiiiiieeeeeas 1-633102 Bearing, flanged................. 4
2 |98-5975 Washer, disc spring 3/8 1-633152  Ball joint (LH) ....eeeeeviieenes 2
3 |1-523027 Damper .....cccccccveeeiiiieeeenne, 103-0407  Arm, control shaft............... 2
4 11-543017 Ball joint (RH) 1-633177  Arm, control shaft............... 2
5 |1-603735 Bushing,nylon (reverse ind) 2 19 |1-633257  Grip, motion control handle 2
6 |1-603737 Bolt, (neutral return)........... 2 20 |[322-6 Screw, 5/16-18 x 1 1/4....... 4
7 |1-603807  Spring, (neutral return)....... 2 21 |323-4 Screw, 3/8-16 x 3/4............ 8
8 |1-403180 Screw, 5/16-18x1 3/8 special 4 22 |323-7 Screw, 3/8-16 X 1............... 4
9 |32128-20  Nut, whizlock 5/16-18......... 12 23 [323-9 Screw, 3/8-16 x 1 3/4......... 6
10CH |103-0631  Handle w/grip (LH) ............. 1 24 [1-803022 Setscrew, 5/16 x5/8......... 2
1-634258 Handle w/grip (LH) ............. 1 25 [3296-39 Nut, nyloc 3/8-16................ 6
¢ |103-0409-03Handle, motion control (LH) 1 26 [3219-2 Nut, 5/16-24 .........cooviunnnen. 10
1-632191-03Handle, motion control (LH) 1 27 [1-804524  Nut, 5/16-24 (LH)............... 2
114 |103-0632 Handle w/grip (RH)............. 1 28 [3220-2 Nut, jam 5/16-24 ................ 2
1-634259 Handle w/grip (RH)............. 1 29 |[3256-2 Washer, /4 ........cccceeeenn. 2
¢ |103-0410-03Handle, motion control (RH) 1 30 |3256-3 Washer, 5/16 std ............... 4
1-632193-03Handle, motion control (RH) 1 31 |3290-357  Nut, whizlock 3/8-16........... 8
12 |1-632208-03 Arm, pump control.............. 2 32 |3272-5 Pin, cotter 3/32 x 1/2.......... 2
13 [1-642319 Bracket, motion control (LH) 1 33 |1-808280 Pin, clevis5/16 x 1............. 2
14 [1-642320 Bracket, motion control (RH) 1 34 |3296-29 Nut, nyloc 5/16-18.............. 4
15 ]1-633153 Link, pump control.............. 2
O Not lllustrated. Exmark black touch up spray paint - gloss black

Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrews
Components required for units with older motion control assemblies (Identified by 2 holes in upper portion of
motion control shaft (item 18)
¢ Components required for units with newer motion control assemblies (Identified by 3 holes in upper portion of
motion control shaft (item 18)

Download from Www.SomanuaIs.com.]Am Manuals Search And Download.




COMMON ENGINE DECK GROUP

\\\\\

P ,? PR

ST S

2 5 /@ % ii = ~ ”/:///,’)

15
19
Ref. Qty. Ref. Qty.

No. |.Part No. Description Req'd. No. | Part No. Description Req'd.
1 |98-5975 Washer, spring disc 3/8...... 5 12 [1-633166 Pulley, idler..............ccoceeee. 1
2 |302-40 Zerk, 1/4-20 (90°)................ 1 13 |1-633173 Belt, mule drive ................... 1
3 [1-513034 Bearing.........ccoceevevveiireeennen. 2 14 |1-632469 Arm, idler w/bushings.......... 1
4 |1-603401  Spacer, Spring........cccceeennee. 1 15 |323-11 Screw, 3/8-16 x 2 1/4.......... 2
5 |3256-4 Washer, 3/8 ..........ccoeeeen. 3 16 |323-9 Screw, 3/8-16 x 1 3/4 (Koh) 5
6 [1-603050  SPACEr ...ccceeevvveeireeciieeiienns 1 323-9 Screw, 3/8-16 x 1 3/4 (Kaw) 1
7 |1-603384  Bushing, idler pivot.............. 1 17 |323-13 Screw, 3/8-16 x 2 3/4 ......... 1
8 [1-603402  Spring, mule idler................ 1 18 |1-800805 Screw, 3/8-16 x 3 1/2.......... 1
9 |[1-603496 Bushing, idler...................... 2 19 |3296-39 Nut, nyloc 3/8 .......ccceeeeeennn. 1
10 |1-603805 Pulley, idler ..........ccoeeuveenee. 1 20 [3256-24 Washer, 3/8 sae.................. 3
11 |1-632468-03Arm, idler ........ccccevveeneeeennnn. 1 21 |3290-357 Nut, whizlock 3/8-16............ 10

Exmark black touch up spray paint - gloss black

Download from Www.SomanuaIs.com.]/ﬁ Manuals Search And Download.




AIR-COOLED ENGINE DECK GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |1-643315 Baffle, Engine Cooler............. 1 33 |32128-33  Nut, whizlock 1/4-20 ............. 5
2 [1-303335  Plastictie .......ccceveeeeeenrennnne. 1 34 11-633396  Clip, loom .56.......c.ceeuvneeee. 1
3 [1-523420  Bumper, rubber .................... 2 35 |1-809076  Screw, M6-1.0 x 45mm
4 |322-6 Screw, Cap 5/16x1 ¥ (Warner) 1 (23 hp & 25 hp Koh) .......cccceeeeen. 2
5 [1-633630  Grommet (all clutches) ........... 2 32144-57  Screw, 5/16-18x1.75
6 1-603610 Wshr, spring disc (all clutches). 2 (23 hp Kaw & 26 hp Koh) .......... 2
7 |1-633615-03 Guard, rear engine................ 1 36 |1-323235 Washer, disc spring
8 1-633543-03 Strap, clutch (all clutches)....... 1 (23 hp & 25 hp Koh only)........... 2
9 |103-0662  Clutch w/tie (23HP).......c........ 1 37 1-323236  SPACEN ...cvvevererreierieresiesieienes 2
103-0665  Clutch witie (25&26HP)........... 1 38 |1-633545  Spacer, Grommet (all clutches) . 2
10 [1-633453  Spacer (23 HP) ..cccceevvervenene. 1 39 |1-633988 Spacer, clutch anchor (warner). 1
1-633179  Spacer (25 & 26 HP) ............... 1 40 |3296-29 Nut, nyloc 5/16-18 (warner) .... 1
11 [1-634308  Shield, lift — subassy (Koh).... 1 3296-29 Nut, nyloc 5/16-18 (Ogura)...... 2
103-1301 Shield, lift — subassy (Kaw).... 1 41 |3256-63 Washer, 3/16 std. ....cc..eee...... 6
12 [103-1308 Shield, engine .......cccccceeen. 1 4200 [1-543232  Nipple, pipe 3/8 NPT (Koh).... 1
13 | 1-633300-03 Shield, lift (Koh) .....c..cceverveneen. 1 430 |1-303428 Elbow, 3/8 NPT (Koh) ............ 1
103-1304-03 Shield, lift (Kaw).......cccoveenneee. 1 44 1322-14 Screw, 5/16-18 x 3.0 (Ogura) .. 1
14 11-634796  Shield (LH) - subassy (Koh)... 1 45 |1-633082 Spacer, clutch anchor (Ogura)... 1
103-0241  Shield (LH) - subassy (Kaw).. 1 46 |322-7 Screw, 5/16-18 %2 (Ogura)........ 1
15 |1-633301  Shield, heat (Koh).................. 2 47 |1-643179 Spacer, clutch (Ogura) ............ 1
103-0243  Shield, heat (Kaw) ................. 2 48 |1-641212 Clutch witie (Ogura)................. 1
16 |1-633795-03 Baffle, engine (LH) ............... 1 49 |1-643180 Keeper, clutch (Ogura)............ 1
17 |1-643313-03 Shield, muffler ..........cc.c....... 1 50 |1-807261 Key, Yax¥ax 2.0 (Ogura) ........ 1
18 |1-644316  Shield (RH) - subassy (Koh).... 1 51* [103-1594  Muffler kit 26hp EFI Kohler... 1
103-0242  Shield (RH) - subassy (Kaw)... 1 103-1595  Muffler kit 23hp Kaw ............. 1
19 [1-523285  Clip, shield (Koh) .......ccccervneae 2 52 19266934 Screw, 5/16-18x.5
1-523285 Clip, shield (Kaw).........cc.cce.... 4 (23 hp Kaw & 26 hp Koh) .......... 2
20 |1-633794-03 Baffle, engine (RH)............... 1 53 (324-2 Screw, 7/16-14x.75 g5
21 |322-19 Screw, 5/16-18x4 (Warner) ... 1 (23 hp Kaw & 26 hp Koh) .......... 2
22 |321-4 Screw, 1/4-20 X ¥ ..o 10 54 |3253-6 Washer, Lock 7/16
23 |1-613235  Washer (Warner) ................... 4 (23 hp Kaw & 26 hp Koh) .......... 2
1-613235  Washer (25 hp Ogura) ............ 5 55 |33014-00  Nut, Hex M8 1.25
24 1323-6 Screw, 3/8-16 X 1 ......ccueeneee. 8 (23 hp Kaw & 26 hp Koh) .......... 4
323-6 Screw, 3/8-16 x 1 (26hp Koh)... 9 56 |1-805005 Washer, Lock 5/16hvy
25 (3212-10 Screw, 7/16-20x2 Y(all clutches)1 (23 hp Kaw & 26 hp Koh) .......... 4
26 |1-803035  Rivet, 3/16 X ¥4 (Koh)............. 11 579 [103-0152 Keeper, Clutch .......cccccuveeee. 1
1-803035  Rivet, 3/16 X Y4 (Kaw) ............ 13 58 11-653291  Gasket (Koh) ...ccceevevrerieninne. 2
27 13296-42 Nut, nyloc 1/4-20 .................. 6 1-653313  Gasket (Kaw) .....cceevvveerrieeennnen. 2
28 |1-643264-03 Bracket, guard top................ 2 59 |103-1513 Arrester,Spark (1.25) ............ 1
29 |3256-2 Washer, 1/4 std..................... 4 (26 hp Koh EFI & 23 hp Kaw)
30 |3256-3 Washer, 5/16 std (all clutches). ... 1 60 |103-1514 Clamp,Muffler (1.38) ............. 1
31 |32128-20  Nut,whzlck 5/16-18 (warner)... 1 (26 hp Koh EFI & 23 hp Kaw)
32 |3290-357  Nut, whzlck 3/8-16 ................ 8
3290-357  Nut, whzlck 3/8-16 (26hp Koh)... 9
0 Use a Teflon Pipe Sealant or equivalent on threads.
X Use Pro-Lock, Nut Type (P/N 840022, .5ml tube) on clutch bolt.
*  The muffler for 23 & 25 HP Kohler units comes with the engine.
9 For 23 HP Kawasaki air-cooled units only

Exmark black touch up spray paint - gloss black

Kohler Replacement Parts List

(Refer to Engine Owner’'s Manual)

Description
Engine Oil Filter
Air Precleaner

Air Filter

Safety Filter

Kohler Part No.
5205002
(23hp Engine) 2408302
(For 25hp Engine) 2408305 .........
(For 23hp Engine) 4708303
(For 25hp Engine) 2408303
(For 26hp EFI Engine) 2508301
(For 26hp EFI Engine) 2508304

Kawasaki Replacement Parts List
(Refer to Engine Owner’'s Manual)

Description Kawasaki Part No.
Engine Oil Filter 49065-2078
Air Filter 11029-7002

Download from Www.SomanuaIs.com.m Manuals Search And Download.




AIR-COOLED ENGINE DECK GROUP

ITEMS 58,59,& 60
INCLUDED WITH
MUFFLER KIT
(TEM #51)

WARNER CLUTCH
ASSEMBLY FOR 26 HP
KOHLER EFI UNITS

s ]
A
I ]

10

WARNER CLUTCH ASSEMBLY
SHOWN FOR ALL UNITS EXCEPT
26 HP KOHLER EFI & LZ25KC524 31

OGURA CLUTCH ASSEMBLY
FOR LZ25KC524 UNITS ONLY

Download from Www.SomanuaIs.com.m Manuals Search And Download.



KAWASAKI LIQUID-COOLED ENGINE DECK GROUP

Ref Qty. Ref. Qty.
No. |Part No. Description Req'd. No. |Part No. Description Req'd.
1 |1-633902-03 Plate, Radiator Trim Face. 1 46 |1-513645 Bushing, Fuel Valve........... 1
2 |1-643161 Cap, Radiator.................... 1 47 |1-643024-03Bracket, Bottle.................... 1
3 |1-633829 Radiator, Horiz. Mount(23 hp)1 48 |[321-2 Screw, Cap Hex 1/4-20x1/2 2
103-1046 Radiator, horiz. Mount(27 hp) 1 49 |(1-303287 Plastic Tie 5.5x.044x.1 ...... 3
4 [322-1 5/16-18x1/2 HHC Screw... 12 50 |[1-643129 Hose, .31 1D x 27.00"......... 1
5 |3256-23 Washer, Flat SAE 5/16..... 14 51 |1-633851 Extension, Crankshaft........ 1
6 |1-633888-03 Plate, Radiator/Fan Mnt.... 1 52 |1-805005 Washer, Lock 5/16............. 3
7 |1-803067 Scrw,12-24x1.0HSWHMach4 53 |33014-00 Nut, Hex M8.........ccccceveeenn. 3
8 |3256-16 Washer, Flat Std #12........ 8 54 11-633869 Fan, Pump Cooling............ 1
9 |[1-804254 Nut, Nyloc HH #12-24....... 4 55 |[3256-22 Washer, Flat SAE 1/4 ........ 3
10 |1-633831 Fan Assy, 12" Hi Profile.... 1 56 |1-809095 Screw,HexScket 1/4-20x1/2 3
11 |1-633989 Clamp,Hose-worm .75-1.50 4 57 |103-0098  Shroud, Hydraulic Fan(...... 1
12 |1-633894 Hose, Radiator Inlet 23 hp) 1 58 |[3296-2 Nut, Nyloc #10-24 ............. 6
103-0074 Hose, Radiator Inlet 27 hp) 1 59 |3256-14 Washer, Flat Std #10......... 12
13 |1-633895 Hose, Rad. Outlet (23 hp)... 1 60 |3290-500 Screw, Mach #10-24x5/8... 6
103-0075 Hose, Rad. Outlet (27 hp)... 1 61 |103-0895-03 Shield, LH Liquid ............... 1
14 |103-1553 Muffler kit (23 hp).....vvvvveeeees 1 62 |1-633794-03 Shield, RH Eng Shield........ 1
103-1557 Muffler Kit (27 hp).....vvvevenees 1 63 |321-4 Screw, Cap HH 1/4-20x5/8 6
15¢ [33114-025 Screw, M8-1.25x25mm..... 4 64 |32128-33  Nut, Whizlock 1/4-20.......... 6
16 |1-303334 Wshr, Disc Sprg 5/16(23 hp) 7 65 |3314-016 Screw, M8-1.25x16mm(23hp) 2
1-303334 Wshr, Disc Sprg 5/16(27 hp) 2 33115-020 Screw, M10-1.5x20mm(27hp) 2
17 |33013-00 Nut, Hex M6 ...........ccc....... 4 66 |103-1364 Clutch witie ..........ccvveeee.... 1
18 |1-805004 Washer, Lock 1/4 Hvy ...... 4 | |670¢|1-303428  Elbow, 90° .....cccceeeeurnrnnnne. 1
19 |93-2195 Element, filter Primary ...... 1 | [680e|1-643167  Nipple, 3/8 nptx4.5........... 1
20 |95-5806 Bracket, air cleaner mount 1 69 |1-303335 Tie, plastiC.....cccccevvurreeennnnn. 1
21 |322-6 Screw, Cap 5/16-18x1-1/4 3 70 |3256-3 Washer, 5/16 std................ 1
22 |3296-29 Nut, Nyloc 5/16-18............ 3 71 |1-613235 Washer ....cccccceeevevinvrennen.n. 4
23 |3256-3 Washer, Flat Std 5/16....... 4 72 |1-633543-03 Strap, Clutch/Brake............ 1
24 195-5805 Cleaner, remote air wifilter 1 73 |1-633545  Spacer, Grommet .............. 2
25 |1-643009 Clamp, Hose 1.31-2.25..... 3 74 11-633630 Grommet.........ccoeeeuvvvenennnn. 2
264 |1-643083 Hose, Air cleaner .............. 1 | [7506|1-403124  Elbow, Street ..................... 1
27 |1-643084 Hose, Airinlet ................... 1 76 |322-38 Screw, Cap HH 5/16-18x4.5 1
28¢ |1-633853 Belt, Alternator.................. 1 77 |1-643008 Spacer, Clutch Anchor....... 1
29¢ |1-633841 Sheave w/hub................... 1 78¢ |1-643007-03 Spacer, Engine .................. 2
30 [1-807259 Key, Mach 1/4x1/4x1 ........ 1 79 [32114-030 Screw, M8-1.25x30mm(23hp) 4
31e¢ |1-633881 Alternator ..........ccccoeeeeeee... 1 32115-025 Screw, M10-1.5x25mm(27hp) 4
¢+ |[1-643158 Regulator, Alternator......... 1 80 |[1-603610 Washer, disc spring 7/16... 2
¢ [1-643159 Brushes, Alternator........... 1 81 |[48-7570 Screw, Cap M10x1.5x65mm 1
¢+ |[1-643160 Bearing, Alternator............ 1 82 |94-3652 Cover w/latch ..........cccee... 1
32¢ [1-633882 Sheave, Alternator-............ 1 83 |1-643283 Latch, Air cleaner............... 2
33¢ [1-807004 KeY. oot 1 84 |[87-9400 Vacuator Valve................... 1
346 [322-3 Screw, CapHH5/16-18x3/4 1 85 |[1-633179  Spacer, Clutch (23 hp)......... 1
35¢ [1-632835 Bracket, Alternator ............ 1 103-0114  Spacer, Clutch (27 hpy ......... 1
36¢ |1-633838 Arm, Alternator tension..... 1 86 |103-0152 Keeper, Clutch (27 hp)......... 1
37 |32128-20 Nut, Whzlck 5/16-18 (23 hp) 2 870 |103-0161  Valve, Oil Drain (27 hp only).. 1
32128-20 Nut, Whzlck 5/16-18 (27 hp) 1 88 |1-303334  Wshr, Disc Sprg 5/16(23 hp) 4
38¢ |3256-26 Washer, flat SAE 1/2......... 2 98-5975 Wshr, Disc Sprg 3/8(27hp). 4
30¢ |1-633839 Spacer ..o eeeeeeeeeieen 1 89 |103-1563 Gasket, Exhaust (22/23 hp).. 2
40¢ |325-17 Screw, Cap HH 1/2-13x4.. 1 103-1564  Gasket, Exhaust (27 hp) ...... 2
41¢ |3296-23 Nut, Nyloc %2-13................ 1 90 |[103-1513 Arrester, Spark (22/23hp) (1.25) 1
42 |1-643164 Cap, Overflow Tank ........... 1 103-1511  Arrester, Spark (27 hp) (1.50) 1
43 |1-643163 Tank, Overflow (2.0 pts) .... 1 91 |103-1514  Clamp, Muffler (22123 hp) (1.38). 1
44 |1-643131 Hose, .25 1D x 22.00"......... 1 103-1512  Clamp, Muffler (27 hp) (1.63). 1
45 |1-643259  Elbow, 90deg .................... 1 92 [103-0113  Clip,loom .......cccceeevvverennee. 1

Replacement Engine Oil Filter - Kawasaki Part No. 49065-2078
Exmark black touch up spray paint — gloss black

0 Use a Teflon Pipe Sealant or equivalent on threads.
¢ For 23 hp Kawasaki Liquid-Cooled units only

Download from Www.SomanuaIs.com.qu-l Manuals Search And Download.



KAWASAKI LIQUID-COOLED ENGINE DECK GROUP

ITEMS 89,90,91
INCLUDED WITH
MUFFLER KIT
(ITEM #14)

27 HP OIL DRAIN b5

Download from Www.SomanuaIs.com.a’a Manuals Search And Download.



KAWASAKI LIQUID-COOLED ENGINE DECK GROUP (cont.)

Ref. Qty. Ref. Qty.
No. |.Part No. Description Req'd. No. | Part No. Description Req'd.
1 |1-633864-03 Screen, Radiator Intake.... 1 33 [1-633898-03 Rib, Bottom ...........ccceeneeee. 2
2 |1-803069 Screw,10-24X.75 BHSCap 4 34 |1-633877-03 Bar, Latch Hook................ 2
3 |3256-14 Washer, Flat Std #10........ 16 35 |1-643189 Keeper, Rubber Latch ...... 2
4 |3296-2 Nut, Nyloc #10-24 ............. 4 36 |1-633896-03 Bar, Rad. Mnt. Frame....... 2
5 |1-633857 Hood, Engine Gray........... 1 37 |323-7 Screw,Cap HH 3/8-16x1-1/44
0 1103-1044 Hood, w/decals ................ 1 38 |323-9 Screw,Cap HH 1/4-20x1 1/22
6 |322-4 Screw,Cap HH 5/16-18x7/8 8 39 |103-0897-03 Plate, Side Rad. Mnt. RH . 1
7 |3256-23 Washer, Flat SAE 5/16 ..... 21 40 |[1-632984-03 Brace, Radiator-LH (23 hp). 1
8 |3296-29 Nut, Nyloc 5/16-18 ............ 4 103-0107-03 Brace, Radiator-LH (27 hp). 1
9 |1-633885-03 Plate, Hood Hinge............. 2 41 |1-632985-03 Brace, Radiator-RH .......... 1
10 |1-632986-03 Hinge, Shackle wid ........... 2 42 [1-633878-03 Crosshar...........ccceevuveennee. 1
11 [32128-20 Nut, Whizlock 5/16-18 ...... 37 43 [1-643087-03 Deflector, Air...........ccve..... 1
12 |322-3 Screw,Cap 5/16-18x3/4 ...24 44 13269-3 Pop Rivet- Stl 3/16x.250... 4
13 |1-808285 Pin, Clevis 3/8x1 1/8 ......... 2 45 149-2040 Screw, Tapping1/4-20x.75 2
14 |[3256-24 Washer, Flat SAE 3/8 ....... 12 46 |[1-643096-03 Plenum, Air intake (23 hp).. 1
15 |1-806003 Pin, Hair Cotter .080 #2 .... 2 103-0110-03 Plenum, Air intake (27 hp).. 1
16 |1-643106-03 Angle, Rad. Trim Side RH. 1 47 1103-0221 U-bolt (72" deck, 27 hp) ......... 2
17 [1-643108-03 Angle, Rad. Trim Bottom .. 1 1-643147 U-bolt (all except 72"deck, 27hp) 2
18 |1-643107-03 Angle, Rad. Trim Top........ 1 48 |[1-643150-01 Weight Bar (52" deck, 23 hp). 4
19 |1-643105-03 Angle, Rad. Trim Side LH. 1 103-0217-01 Weight Bar (60" deck, 23 hp). 2
20 |1-643187 Seal, Trim - 20" Length. .... 2 103-0217-01 Weight Bar (60" deck, 27 hp). 3
21 |1-643186 Seal, Trim - 14" Length ..... 2 103-0885-01 Weight Bar (72" deck, 27 hp). 1
22 [103-0896-03 Plate, Side Rad. Mnt. LH .. 1 49 (3256-4 Washer, flat Std 3/8.......... 4
23 |[1-643188 Latch, EPDM Rubber ........ 2 50 [3296-39 Nut, Nyloc 3/8-16.............. 4
24 923786 Pop Rivet. ....cccccovvvieeeen. 8 51 |1-634308 Shield, lift - subassembly.. 1
25 |[322-5 Screw, Cap 5/16-18x1 ...... 9 52 [1-633300-03 Shield, lift..........ccoeeervrrnnnnn. 1
26 |[1-632873-03 Radiator Mount weld-rear . 1 53 [1-803035 Rivet, Alum. 3/16x1/4 ....... 3
27 |1-633886-03 Bumper, Rear.................... 1 54 |103-1308 Shield, engine................... 1
28 |[3296-42 Nut, Nyloc 1/4-20 .............. 6 55 |32128-33 Nut, Whizlock 1/4-20 ........ 2
29 |[323-6 Screw, Cap Hex 3/8-16x1. 6 56 (321-4 Screw, 1/4-20x3/4............. 4
30 [1-523420 Bumper, rubber................. 2 57 |3256-2 Washer, 1/4 std ................ 6
31 [3290-357 Nut, Whizlock 3/8-16......... 10 58 [1-803072 Rivet, Bulbex .19 x1.07 .... 17
32 [1-633897-03 Rib, TOP .cccovvvvevireevieeeen, 2 59 [1-303435 Washer, Spring Disc .25 .. 5

Exmark black touch up spray paint — gloss black
O Hood only comes with black logo decal, side decals need to be ordered separately.

Download from Www.SomanuaIs.com.Z@ Manuals Search And Download.




KAWASAKI LIQUID-COOLED ENGINE DECK GROUP (cont.)

AN \\\\\\\\\\W u,/ |

Download from Www.SomanuaIs.com.%l Manuals Search And Download.




HYDRAULIC GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |[1-403102 Hose, Lower 52" &60"........ 2 26 |1-632285  Hose, low pressure (11 ¥%47) 1
200 [1-512166-03 Tank, hydraulic reservoir ... 1 27 |1-632286  Hose, low pressure (47)..... 1
30 [1-513006  Head, filter........ccccvevveeeenns 1 28 |1-633568 Sheave, pump ........ccccueee.. 2
4 |1-513034 Bearing, pivot .........ccceeennee. 2 29 [1-633567 Sheave, engine.................. 1
5 |1-513167 Cap, hydraulic tank ............ 1 30 |1-633569  Belt, pump drive................. 1
6 |[1-513211 Element, hydraulic oil filter. 1 31 |1-633167  Pulley, idler w/bushing....... 1
. 1-523541  Element,hyd oil filter(winter) 1 32 [1-633335 Hose, low pressure (14 ¥%2") 2
7 |1-513840  Elbow, 90° w/O-ring ........... 2 33 |1-634277  Arm, w/bearing .................. 1
1-603921  O-RiNG...ccceeiveiiiiiieiiieeieenne 1 34 |321-4 Screw, 1/4-20 x 3/4............ 2
8 |1-522217 Hose, low pressure (77)...... 1 35 [323-8 Screw, 3/8-16 x 1 1/2......... 1
9 [1-523103 Gasket, tank cap................ 1 36 (323-9 Screw, 3/8-16 x 1 3/4......... 1
10 [1-633774  Hose, upper (52"&60")........ 2 37 |1-800805  Screw, 3/8-16 x 3 1/2......... 1
1-633776  Hose, upper (72")............... 2 38 [323-7 Screw, 3/8-16 x 1............... 4
11 |1-523328  Motor, wheel drive.............. 2 39 [1-803022  Setscrew, 5/16-18 x 5/8..... 2
1-000099  Kit, seal ......ccocvevvverireeinnnne 1 40 |30-1710 Setscrew, 5/16-18 x 1........ 2
1-000139  Kit, bearing........ccccocveeernnne 1 41 |1-803050  Setscrew, 5/16-18 x 3/4..... 2
12 |1-603384  Bushing, idler pivot............. 1 42 |1-805004  Lockwasher, 1/4 ................ 2
13 [1-603413  Spring, pump drive idler..... 1 43 |3256-3 Washer, 5/16 std ............... 1
14 |[1-603721 Fitting, tee (3/8”i.d. hose).. 1 44 |3256-4 Washer, 3/8 std ................. 1
15 |1-603722  Fitting, tee (1/4”i.d. hose).. 1 45 |13-2840 Key, 1/4 x1/4x11/4......... 1
16 [1-603826 Clamp, hose (1/2") ............. 3 46 |1-807272 Key, 5mm x 5mm x 25mm . 2
17 |[1-603827 Clamp, hose (5/8)............. 5 47 |3290-357  Nut, 3/8-16 whizlock .......... 8
18 |1-603987  Elbow,90° 7/16-JICx1/4-NPT 1 48 |32128-33  Nut, whizlock 1/4-20 .......... 2
19 [1-603988  Elbow,90° 9/16-JICx1/4-NPT1 49 |302-40 Zerk, 90° 1/4-28................. 1
20 |1-603989  Elbow, 90° (W/O-ring)......... 2 50 (321-3 Screw, 1/4-20 x 5/8 ........... 2
1-603923  O-Ring (SAE #4) .......cc...... 1 51 [1-603841  Pump, hydro.......c.ccceeunenne 2
21 |1-603990 Connector,strght (w/o-rings) 4 2513018 Kit, overhaul seal ............... 1
1-603920 O-Ring (SAE #8) .......cccueu.. 1 52 |1-633786  Elbow,90°(w/o-rings)(52&60) 4
1-603992  O-Ring (37° flare #8).......... 1 1-633605  Elbow,90°(w/o-rings)(72) ..... 1
22 |1-613034  Hose, high pressure 60"..... 2 1-603919  O-Ring (SAE #10).............. 1
1-403102  Hose, high pressure 52"..... 2 1-603992  O-Ring (37° flare #8) ......... 1
23 |1-632201-03 Arm, pump idler ................. 1 53 [1-633775 Hose, lower (52"&60") ....... 2
24 11-632281  Hose, low pressure (127).... 1 1-633777  Hose, lower (727) ............... 2
25 [1-632282 Hose,low pressure(20 1/2") 1
Use Pro-Lock, Nut Type (P/N 1-840022, 5 ml tube) on setscrews.
O Use Teflon pipe sealant on pipe threads in reservoir & filter head.
Exmark black touch up spray paint - gloss black
¢ Use only for operation below 32°F (0°C)

Download from Www.SomanuaIs.com.aﬁ Manuals Search And Download.




HYDRAULIC GROUP

Download from Www.SomanuaIs.com.a@ Manuals Search And Download.



DECAL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 103-0166 Decal, Console 1.................. 1 22 |1-633827 Decal, Park Brake Warning.. 1
2 103-0210 Decal, Console 2 .................. 1 23 |1-643339 Decal, Pump BeltRtg........... 1
3 1-633706 Decal, Deck Height .............. 1 24 1103-1143 Decal, Hood 23 L.C. RH....... 1
4 1-633702 Decal, Check Service............ 1 25 1103-1141 Decal, Hood 27 L.C. RH....... 1
5 1-633462 Decal, Important................... 1 26 |103-1144 Decal, Hood 23 L.C. LH ....... 1
6 1-403005 Decal, Danger...........cccceeeenn.. 2 27 |103-1142 Decal, Hood 27 L.C. LH ....... 1
7 1-323540 Decal, Roller Mounting ......... 1 28« |1-643288 Decal, Fuse/Relay................ 1
8¢ |1-643103 Decal, Exmark logo.............. 1 29 |103-1077 Decal, Bolt Torque................ 1
0 |[1-643386 Decal, Exmarklogo.............. 1 30¢ |1-643253 Decal, Radiator Fan ............. 1
9 |1-303293 Decal, 2 Minute Cool ............ 2 31 |1-633313 Decal, Warning..................... 1
10 |[1-643401 Decal, Mercury Switch.......... 1 32 |1-523552 Decal, Hyd Tank/Hot Surface 1
11 |1-643222 Decal, Belt Routing............... 1 33+ [103-0261 Decal, Fuel Valve ................. 1
12 |103-1146 Decal, Ultracut 60................. 1 34 |1-513748 Decal, Guard............cceeennee. 1
13¢ [103-0262 Decal, Fuel Valve.................. 1 35 |103-0368 Decal, Rotating Devices....... 1
14« |1-643397 Decal, EPS....ccccooevvvvvvvirnnnnn. 1 36¢ |1-643104 Decal, L.C. Lazer Swash...... 1
15 |1-513742 Decal, NO Step ...cccovcvveeevennns 2 37 |103-0245 Decal, Top Console.............. 1
16 |103-1145 Decal, Ultracut52................. 1 38¢ |103-0223 Decal, Havoline Coolant (60") 1
17 |1-633922 Decal, Anti-Scalp.................. 1 39¢ |65-2690 Decal, Hot Surface................ 2
18** [1-633350 Decal, Lazer Swash.............. 1 40 |[1-633345 Decal, Deck Height............... 1
19 (103-1147 Decal, Ultracut 72................. 1 103-0371 Decal Kit-Air-Cooled (including EFI)
20 |103-1027 Decal, Relay .....cccccccvvcurnnenn. 1 103-0370 Decal Kit-Kaw Liquid-Cooled

21 |1-303508 Decal, Discharge Warning ... 1

© [ e @

Decal for Air-Cooled units only.
Decal for all units except 26 HP EFI Kohler.
Decals for 26 HP EFI Kohler units only.

Decal for all units except Kawasaki Liquid-Cooled.

Decal for Kawasaki Liquid-Cooled units only.

Decal for 27 HP Kawasaki Liquid-Cooled units only.

Download from Www.SomanuaIs.com.Zﬁm Manuals Search And Download.




DECAL GROUP

A\ CAUTION
Read man,

- E‘GM loaving seat

e

- [

- L'ﬁw&'i?‘m [ A\ WARNING

neuf
. Disangage PTO, engage park breke, -
: ﬁing#mmﬂ SHELDS INPLAGE. 9008 ongage park IMP\ORLMT B.ﬁ.ﬁ::m
brake ia engaged before meking adjistmenia, ﬂ%."‘ it L
i ‘sarvicing or cieaning ‘mom ofien in ; conditions.

6

CHECK/SERVICE REFERENCE AID

IMPORTANT:

A\ DANGER
- Engr CGarbon Monaide:
i oo Doy Plon
» DoNOT operate in an anciosad area
«+ Do Nol carry passengers.
- Avoid bladas uniess blades and
engne are stooy
- Keep all peapla and pets outof area when mowing
- Thrown Objects or Blad mﬂm
or |

e)

z

TN

mra—aomxT—

- Usa exkers wauion when operaiing on dopes

- DoNOT cperate on slopes greater then 16°

« Avoid sudden siarts when Faveling uphdl

- Loas of racion may occur going downhil 1030210
- Exaoute fams slowly

- Drive slower on siopes:

- DoNOT mow wet sicpes W15

S0 GREASE LLBE POINTS AT INTERVALS SHOWN BEFORE STARTING ENGINE

(I THELK HYDRAULIC FLUID AT INTERVAL SHOWN ‘CLEAN GRASS FROM PUMP
CUSE ONLY NDBIL 1 15W-50 SYNTHETIC MOTOR OIL.) DRIVE BELT COMPARTMENT.

DANGER

FOLLER
2 NG

(2)SEE ENGINE DPERATORS MANUAL FIR SERVICING ENGINE. CRCKNoRE cTEN IRV
[3] CHECK TIRE PRESSURE - 13 PST AT INTERVAL SHOWN
SEE PERATORS MANUAL FOR ADDLTIONAL DETAILS 1 0

WERORY SOTH 63
EE DFERMTR S MAAL
R DISPIAL ISTRCTIOG

25 HIURS <3 (LNDER ENGINE DELK)

KEEP HANDS and FEET AWAY

3 EPRNGWASER

*4 SBABXABOLT

5 NOUNTERIGET
AAT

8
7 WHZDOKNUT

* MUSTBEGRADE &
WASHERS MUS

12

BELTROUTING

i THCEE Y Em)

——

)

=125 HILRS

TR 16
5 1R % ::HJRS Qﬂ‘i;m /W” /@@

19

Ty 72

20

(A waARNING I

DO NOT OPERATE WITHOUT

KILL

ITART  FAN

RELAY  RELAY  RELAY 21 DISCHARGE DEFLECTOR OR
— ENTIRE GRASS COLLECTION
SYSTEM IN PLACE. DONOT

REMOVE GRASS CATCHER UNTIL

BLADES HAVE STOPPED.

ANTI-SCALP ROLLER
ADJUSTMENT
FOR NORMAL OPERATING CONDITICNS, PLACE
ROLLERS N POSITIONS SHOWN FOR 34 (15)
‘GROUND CLEARANGE.

i CUTTINGHEIGHT
| INGER(W)

FOR MAXIMUM FLOTARGIERSMAYEE

POSITINED LOWER, BUTNUST MANTAN AMNMM

OF 14" GROUND CLEARANGE NEVER POSITION

‘THE ROLLERS O SUPPORT THE MOWER DECK.
=

PUMP BELT ROUTING

T OF ACCESSOM]

FRGPERTY DAMAGE.

LED, DO NOT FARK 0 SLOPE WITH MACHINE
WHEELS ARE CHOGIED OR BLOGIED.

# | Z2S R[]

LiQUlmwe-c@@L/ZMD

5277 [(HI[A!

LIQUID-COOLED |

Z7 =

{ \

STARTER
RELAY

FLEL PUMP
RELAY

{

10 AMP 20 AMP
FLEL PUMP FUSE  ENGINE FUSE

evmm

J A CAUTION Sl

28 30—

REAGHING UNDERNEATH.

abject
« Torque Blade Bolt Io115-120 FT-LES(1 56-163N m)
SEE yim

29

[@cAITON] AWARNING
wnﬂnm l’. ROTATING MECHANICAL DEVICES
INPLAE, (CAN CAUSE SERICUS INJURY

= DONOT operate without gusrds in plsce

 Sto0 angine bottya opening cover
03

37

o sparks could
Do nob chorge or

adjust p ut proper
Battery conlre sulfuric ocld, Avolg contoct inaloing 1 accldent lush
and olways shield eyes, facs, skin ond wlth vaber ond cal | o physiclon

clothing fren babbery. Cigoretbes, flanes innedintely. Keep aut of reach of children

LIQUIBP-COOLED

A WARNING |

32

DISENGAGE BLADE GLUTCH, SHUT OFF
ENGINE AND REMOVE KEY BEFORE MAGNG
ADNSTHEN HIRALIGOL-UBEOlLY

T3, SERVICING OR CLEANING DECK.
L] MOBIL 1 SAE 15W50

SYNTHETIGENGINE OIL
FILTO TORCF BAFFLE.

AUTION

ia coaing syetem prosectaa by:

Havoling® Extendad Lifa
At FrwszaGociant DEXCOOL

© Top ooy i e Extnind Lt
Pritaedoniirisy

o
4]

R

-DRIVE WHEEL RELEASE

« Domtrecus connna oo

Pooher Prosiuet Imovalon From:

n“[kz.

(A WARNING )

HOT

Lie 58 wrench
[0ve urn counberclockvlse o release
5o not over-tighten

Download from Www.SomanuaIs.com.Zﬁﬁ Manuals Search And Download.



KOHLER 23 & 25 HP AIR-COOLED ELECTRICAL GROUP

R
,,,,,,,,,,,,, ) 7 28
o 4 % %\11
. 20 26 12

Ref. Qty. Ref. Qty.
No. |Part No. Description Req'd. No. | Part No. Description Req'd.
1 1-633652 Hold down-battery.............. 1 19 | 1-633111 Switch-brake N.O/N.C ....... 1
2 103-0293 Battery-12V ........ccccvvvveennnn. 1 20 | 1-513051 Switch-drive lever N.O. ..... 2
3 1-543792 Wingnut, nyloc.................... 2 21 | 1-303287 Plastic tie (small)................ 5
4 1-633307 Cable-battery (-) 40"........... 1 22 | 100-6186 Module-seat delay.............. 1
5 1-543391 Insulator-battery ................. 1 23 | 103-0206 Switch-ignition w/ keys....... 1
6 1-800282 Screw, 5/16-18X7 ............... 1 24 | 1-513374 Meter-engine hours............ 1
7 3256-2 Washer, 1/4 flat.................. 2 25 | 1-633673  SWitCh ...oocvviiieiieeceeee, 1
8 | 32128-20 Nut, 5/16-18 whizlock......... 2 26 | 1-633396 Clip-Loom .69 ........ccoc....... 3
9 1-523415 Spring-seat switch.............. 1 27 | 103-0294 Harness-wiring................... 1
10 | 1-522424  Spring mount widmt ........... 1 28 | 1-303335 Plastic tie (large) ................ 2
11 | 321-4 Screw, 1/4-20x3/4 .............. 6 29 | 1-523281 Cable-battery (+) 30".......... 1
12 | 32128-33  Nut, 1/4-20 whizlock........... 6 30 | 1-543393 Insulator, solenoid (+) ........ 1
13 | 1-603511 Keys, ignition...........c.ccv.... 1 31 | 1-633651 Bolt, battery hold down ...... 2
14 | 1-513152 Switch- seat N.C. ............... 1 32 | 1-633782  Switch, tilt.......c.cccvverieennen. 1
15 | 1-513180 Actuator, seat switch.......... 1 33 | 3296-2 Nut, #10-24 Hex Nyloc....... 6
16 | 3290-500 Screw, #10-24x5/8 ............. 14 34 | 1-643275 Relay, 12V ....ccccooevevcveennen. 2
17 | 1-633181 Plate, tapped.........cceeueenne 4 35 | 103-0498  Nut, Ignition...........ccccceeene 1
18 | 1-816001 Fuse-20 amp.......cccceeeneeene 2 36 | 103-0499 Seal, Ignition .............cc.e... 1
37 | 3256-22 Washer, %2 SAE ................. 1

¢ Use dielectric grease on all wiring harness connectors.

Download from Www.SomanuaIs.com.m Manuals Search And Download.




KAWASAKI 23 HP AIR-COOLED ELECTRICAL GROUP

‘,::{i?\
« ENGINE

Ref. Qty. Ref. Qty.
No. |Part No. Description Req'd. No. | Part No. Description Req'd.
1 1-633652 Hold down-battery.............. 1 21 | 1-303287 Plastic tie (small)................ 5
2 103-0293 Battery-12V ........ccccvvvveennnn. 1 22 | 100-6186 Module-seat delay.............. 1
3 1-543792 Wingnut, nyloc.................... 2 23 | 103-0206 Switch-ignition w/ keys....... 1
4 1-633307 Cable-battery (-) 40"........... 1 24 | 1-513374 Meter-engine hours............ 1
5 1-543391 Insulator-battery ................. 1 25 | 1-633673 Switch ......ccccovviiiiiiece, 1
6 1-800282  Screw, 5/16-18x7 ............... 1 26 | 1-633396 Clip-Loom .69 .........cc......... 3
7 3256-2 Washer, 1/4 flat.................. 2 270 | 103-0732 Harness-wiring................... 1
8 32128-20  Nut, 5/16-18 whizlock......... 2 28 | 1-303335 Plastic tie (large) ................ 2
9 1-523415 Spring-seat switch.............. 1 29 | 1-523281 Cable-battery (+) 30".......... 1
10 | 1-522424  Spring mount widmt ........... 1 30 | 1-543393 Insulator, solenoid (+) ........ 3
11 | 321-4 Screw, 1/4-20x3/4 .............. 8 31 | 1-633651 Bolt, battery hold down ...... 2
12 | 32128-33  Nut, 1/4-20 whizlock........... 9 32 | 1-633782  Switch, tilt.......ccccoveerreennen. 1
13 | 1-603511 Keys, ignition...........c.ccve.. 1 33 | 3296-2 Nut, #10-24 Hex Nyloc....... 6
14 | 1-513152 Switch- seat N.C. ............... 1 34 | 1-643275 Relay, 12V ....cccccevevcieennen. 2
15 | 1-513180 Actuator, seat switch........... 1 35 | 103-0498 Nut, Ignition..........cccceeveennne 1
16 | 3290-500 Screw, #10-24x5/8 ............. 14 36 | 103-0499 Seal, Ignition .........ccccoveenen. 1
17 | 1-633181 Plate, tapped........c.cccevuveee.. 4 37 | 1-633306 Wire, starter solenoid......... 1
18 | 1-816001 Fuse-20 amp.......cccceceeneeene 2 38 | 1-513075 Switch, 12V solenoid.......... 1
19 | 1-633111 Switch-brake N.O./N.C. ..... 1 39 | 3256-22 Washer, %2 SAE ................. 1
20 | 1-513051 Switch-drive lever N.O. ...... 2

¢ Use dielectric grease on all wiring harness connectors.

30

Download from Www.Somanuals.com. All Manuals Search And Download.




KAWASAKI 27 HP LIQUID-COOLED ELECTRICAL GROUP

No. |Part No. Description Req'd. No. | Part No. Description Req'd.
10 | 103-0883 Harness-wiring...........cc........ 1 26 | 1-633652 Holdown-battery .................. 1
2 1-816001 Fuse-20 amp ....ccccceevvevvvnnen. 1 27 | 1-543792 Wingnut, nylocC...........c......... 2
3 1-816003 Fuse-30 amp ....cccceeevvuvvvnnnn. 1 28 | 1-633651 Bolt, battery holddown......... 2
4 | 1-643275 Relay, 12V ....cccocevviiiieene 3 29 | 3290-500 Screw, #10-24x5/8 .............. 12
5 | 1-803071 Screw, machine #10-24x1/2 2 30 | 1-513152 Switch- seat N.C...........c...... 1
6 | 3296-2 Nut, nyloc #10-24 ................ 6 31 | 1-633181 Plate- tapped...........cceuvveeen. 4
7 1-543393 Insulator, solenoid + ........... 1 32 | 1-522424 Spring mount widmt............. 1
8 | 3214 Screw, 1/4-20x3/4................ 7 33 | 1-633111 Switch-brake N.O./N.O........ 1
9 | 1-633396 Clip- loom .69.........cccceevueee. 3 34 | 1-513762 Clip-loom .50......c.ccccccuveeene 1
10 | 32128-33 Nut, 1/4-20 whizlock ............ 7 35 | 1-633673 SWItCh.....ccvcvvveeiiiiiee e 1
11 | 33014-00 Nut, hex M8-1.25 ................ 1 36 | 103-0206 Switch-ignition w/ keys ........ 1
12 | 3256-23 Washer, 5/16 SAE .............. 1 37 | 1-513374 Meter- engine hours............ 1
13 | 1-523415 Spring- seat switch .............. 1 38 | 100-6186 Module, seat delay .............. 1
14 | 33114-016 Screw, hex M8-1.25x16 ...... 1 39 | 1-643115 Plastic tie (large) ................. 1
15 | 1-800282 Screw, 5/16-18X7................. 1 40 | 1-513180 Actuator, seat switch ........... 1
16 | 1-643145 Tab, #10stud .25 Spade 45° 1 41 | 1-603511 Keys, ignition .........cccovevveene 1
17 | 103-0283 Sender Unit, Temp .............. 1 42 | 32128-20 Nut, 5/16-18 whizlock.......... 2
18 | 1-643153 Washer, Alum. Sender gskt. 1 43 | 1-643037 Gauge, Voltmeter................ 1
19 | 1-523279 Cable- battery (+)......cceeeee... 1 44 | 1-643021 Gauge, Temperature........... 1
20 | 1-633307 Cable-battery (-)......cccvvveeeen.. 1 45 | 1-633782 Switch, tilt.......ccevvveriiinnne. 1
21 | 1-543391 Insulator-battery................... 1 46 | 103-0498 Nut, Ignition .............cceueeeee 1
22 | 1-303335 Plastic tie (medium) ............ 7 47 | 103-0499 Seal, Ignition.......ccccceevuvnneen. 1
23 | 3256-2 Washer, 1/4 flat ................... 2 48 | 1-513051 Switch, drive lever N.O........ 2
24 | 103-0293 Battery-12V.......ccceecvvvvveeennn. 1 49 | 3256-23  Washer, 5/16 SAE............... 1
25 | 1-303287 Plastic tie (small) ................. 3

¢ Use dielectric grease on all wiring harness connectors.

31

Download from Www.Somanuals.com. All Manuals Search And Download.



KAWASAKI 23 HP LIQUID-COOLED ELECTRICAL GROUP

Ref. Qty. Ref. Qty.
No. |Part No. Description Req'd. No. | Part No. Description Req'd.
10 | 1-643095 Harness-wiring ...........cceeeevnee 1 27 | 1-543792 Wingnut, nyloC ........c..ccc...e. 2
2 1-633833 Switch, fan-thermal .............. 1 28 | 1-633651 Bolt, battery holddown......... 2
3 | 1-816003 Fuse-30 amp......ccccoccveeernnnn. 2 29 | 3290-500 Screw, #10-24x5/8.............. 12
4 | 1-643275 Relay, 12V ...ccccceevvvcvviiennnnn, 2 30 | 1-513152 Switch- seat N.C................. 1
5 | 1-803071 Screw, machine #10-24x1/2 3 31 | 1-633181 Plate- tapped......ccccccvveerrnns 4
6 | 3296-2 Nut, nyloc #10-24 ................ 7 32 | 1-633110 Switch- brake N.O./N.O. ..... 1
7 1-543393 Insulator, solenoid + ............ 1 33 | 1-633111 Switch-drive lever N.O./N.C. 2
8 | 3214 Screw, 1/4-20x3/4 ................ 11 34 | 1-513762 Clip-loom .50..........ccveeennnee. 2
9 | 1-633396 Clip-loom .69.........ccvveennee 5 35 | 1-633673 SWItCh ...cccvvvreiiiieeeiiee e 1
10 | 32128-33 Nut, 1/4-20 whizlock............. 11 36 | 1-543070 Switch-ignition w/ keys........ 1
11 | 33014-00 Nut, hex M8-1.25 ................. 1 37 | 1-513374 Meter- engine hours............ 1
12 | 1-805005 Washer, lock 5/16 ............... 1 38 | 1-633856 Module, ignition interlock .... 1
13 | 1-643178 Insulator, alternator (+) red .. 1 39 | 1-643115 Plastic tie (large) ................ 5
14 | 33114-016 Screw, hex M8-1.25x16 ...... 1 40 | 1-513180 Actuator, seat switch........... 1
15 | 1-800282 Screw, 5/16-18X7 ................. 1 41 | 1-603511 Keys, ignition..........cccvveeeeen.. 1
16 | 1-643145 Tab, #10stud .25 Spade 45° 1 42 | 1-816001 Fuse-20 amp..........ccccvernee 1
17 | 1-643036 Sender Unit, Temp............... 1 43 | 1-643037 Gauge, Voltmeter................ 1
18 | 1-643153 Washer, Alum Sender gskt.. 1 44 | 1-643021 Gauge, Temperature .......... 1
19 | 1-523279 Cable- battery (+) .......cuee. 1 45 | 1-523415 Spring- seat switch.............. 1
20 | 1-633307 Cable-battery (=) ...cccccveeerrnnns 1 46 | 1-522424 Spring mount widmt............ 1
21 | 1-543391 Insulator-battery ................... 1 47 | 32128-20 Nut, 5/16-18 whizlock.......... 2
22 | 1-303335 Plastic tie (medium) ............. 4 48 | 1-633782 Switch, tilt.......c..ccoviiiinennnn. 1
23 | 3256-2 Washer, 1/4 flat.........ccoce..... 2 49 | 103-0498 Nut, Ignition............cccvvveeenn. 1
24 | 103-0293 Battery-12V ......cccccvveveeeennnns 1 50 | 103-0499 Seal, Ignition..........cceeeeeen. 1
25 | 1-303287 Plastic tie (small).................. 5 51 | 3256-23  Washer, 5/16 SAE............... 1
26 | 1-633652 Holdown-battery................... 1 52 | 98-7249 Relay.....cccccccccvviicvninnanannnns 1
Use dielectric grease on all wiring harness connectors.
32

Download from Www.Somanuals.com. All Manuals Search And Download.




31

KOHLER 26 HP EFI ELECTRICAL GROUP

Ref Qty. Ref. Qty.
No. |Part No. Description Req'd. No. | Part No. Description Req'd.
10 [103-0263 Harness-wiring ..........ccceeeu.... 1 24 |1-513762 Clip-loom .50.........c.ccccuvveenn. 2
2 |1-633307 Cable-battery (-)........cccuvveeen. 1 25 |1-816001 Fuse-20 amp .....ccccoeevuvvennn. 2
3 |1-523279 Cable- battery (+) .....ceevneee. 1 26 |1-633396 Clip- loom .69...........cccuvvee. 2
4 |3296-2 Nut, nyloc #10-24 ................ 14 27 |103-0293 Battery-12V......cccccocevveeeivnneenns 1
5 |[1-803071 Screw, machine #10-24x1/2 6 28 |1-543391 Insulator-battery................... 1
6 |[1-643275 Relay, 12V ...cccoccvveeevviiinnnn. 1 29 |1-633652 Holdown-battery................... 1
7 |1-643257 Panel, fuses/relay ................ 1 30 |1-543792 Wingnut, nyloC...........ccuu.eee. 2
8 [1-643246 Trim-lok, 3/16" x 9.75........... 1 31 |1-633651 Bolt, battery holddown ......... 2
9 (3214 Screw, 1/4-20x3/4 ................ 6 32 |1-633840 Wiring Harness, seat .......... 1
10 |32128-33 Nut, 1/4-20 whizlock............. 6 33 [1-633673 SWItCh ..vvvviiiiiiiiiieee e, 1
11 |1-805518 Washer, fender #10x 1.0.... 4 34 |1-303287 Plastic tie (small) ................. 1
12 |1-643325 Ring Mount, Vibration .......... 4 35 |1-303335 Plastic tie (medium) ............ 5
13 |1-643326 Bushing Mount, Vibration .... 4 36 |1-643115 Plastic tie (large) ................. 2
14 |1-805519 Washer, Fender 1/4x1.0 ... 4 37 |1-323229 Clip,loom 3/8 ..........cccuvveee. 1
15 |1-803074 Screw, Shoulder .25x.75 ... 4 38 |1-816002 Fuse, 10 amp ........ccceeeeennnn. 1
16 |3290-500 Screw, #10-24x5/8............... 8 39 |1-543393 Insulator, solenoid + ........... 1
17 |1-633111 Switch, N.O./N.O.................. 1 40 |1-633782 Switch, tilt coooviiieiieeee, 1
18 |1-633181 Plate- tapped.........ccccvvveeeennn. 3 41 [3256-2 Washer, 1/4 flat .................. 2
19 |1-513051 Switch, N.O./N.C.................. 2 42 1103-0498 Nut, Ignition ..........cccevevunnenn. 1
20 |103-0206 Switch-ignition w/ keys......... 1 43 [103-0499 Seal, Ignition .......ccccceeeernnns 1
21 |1-603511 Keys, ignition..........cccuvveeeee. 1 44 |(33114-016 Screw, M8-1.25 x 16mm ..... 2
22 |1-513374 Meter- engine hours............. 1 45 |[3256-23  Washer, 5/16 SAE .............. 2
23 |100-6186 Module, seat delay .............. 1 46 [1-643267 Indicator, Red LED ............. 1

¢ Use dielectric grease on all wiring harness connectors.

33

Download from Www.Somanuals.com. All Manuals Search And Download.




KOHLER 23, & 25 HP AIR-COOLED ELECTRICAL DIAGRAM

=00 e s NOLLISOd X007 WAL NI
v HLIA N3O SHINTT TONINDD HLIN 03S0TD 3
i HLIA D30T SIHILIAS TOINID NOLLOH HLD8
13 s
T
v 0dINDD 0dINDD
& Qwﬂw NOTLON H1  NOTLOW H
o=
i i ONd JoIM WOod O3M3IIA SAOLIINNDD
= Tﬁ g = = LN
cfzsp oo e 22 8 F e B Lo = o i
oSH2 8 a8 o oo = S B 5 m s D o= owm o o o =
T = =27 TE=2 2 Th = = =T A3 0L IR - LD KD
E = = SI¥18/NId 0L 3NV - NI HILTD S+1I+8 11 e
T T A+ X | v+1+8 N 2
7’ 3NON 440 1
1318 0VI8/NId . L 3AW, 1INIAID NDILISOd
Ea | A3 =59 KM
[ s
—— v JdL3m X TYNINN3L
S01D3ND 1314
INIING JUTHA e A TYNIW3L
I8 0
JNve L
a— 0 SH ¥ WNIN3L
i ERN O 347318 0ve/3aD
HLAVLS oo oy 8 TYNIN3L
L 3w
S IVNIW3L
| ﬁmﬂz,\%
Hd TNV 1 WNIWS3L
BN
Bd FNVD
Wil 0 HILIAS
G NOTLINOT HJLIMS HILMTD “INIONT “¥313W dnmd A TNIW3L
1301 (Rl
ENE HILIAS LI1 “AVTEOD 1v3S X WNIWSAL
JoN——— (=]
AV LdvIS S INIW3L
[Eqii7—
, HOLIAS HILMTD “INIIND ‘¥313W 3noH 1 TNIWN3L
=5 7 Ad3LLve 8 WNIWJ3L
I = =g 2 = = FERR 2= J0LYIN93d J9YLI0A ¥ WNIW3L
SNOTLJ3NNDD YNIWSFL
o'
HILIMS NOILINYI
WL HILIAS 1MdNT 300N TOAINDD 3M004
/ AYTEO LYS AVEO 1V3S
N0 B ETRERE e

135 NI d01Ye3d0
HLIN 035073 ST HILINS

34

Download from Www.Somanuals.com. All Manuals Search And Download.



KAWASAKI 23 HP AIR-COOLED ELECTRICAL DIAGRAM

OIONTOS 1304 C—3weD

BLACK
BLACK

[

— K. GREEN

K. GREEN

— 0K, GREENVVHITE STRIPE
WHITE

(9 N3
P HLIM N30

AV 13d
LavIS

e

[RANGE/BLACK STRIPE

—OK. GREEN

0K, GREEN/WHITE STRIPE

W
W

YELLO

039Y9N3
Jiveld HLIN @S0

“OdINDD
NOILOW HY

—LT. BLLE
—OK. GREEN

—0OK. GREEN

PINK/BLACK STRIPE

L-DK. GREEN
—LT. GREEN

NOILISOd 2307 WlMaN NI
Sd3N3T T04IND] HIIM 03500 v
SIHILINS TOALND] NOILOW HI0H

TDdINDD
NOILOW H

LT. GREEN

———LT. BLLE

r*LT‘ BLLE

ON3 JdIM WOdd O3M3TA SdOLIINNDI

2349 0L 39Nvdd - 1IN0 HILN
JOVI8/NId 0L 39NV0 - NI HILND

LT. BLLE

Cro—3dIYLS AV 18/3NVD

T INIONT 031
SR M0 {Ele o
@Elmﬁjm
Y E
0TONTTI0S
=1 VARY
Cmo—mw
@ i
ENCE
Y
m EEn
ENE! @
EEn

JIYIS X8I

HJLINS
HOLTD
Jla133

A3
— 3wl

V0

IONvD
SRR

e 0 | JoH

—— 30wl

ﬁ IONVID
JONVD

N0 HIOLIMS

NOILINST

NVL 7!D ]

ADTHA

03

VIOLET
BLACK
BLACK

1l

01V N9
/43041103

NN

BLACK
CREY

=of

HOLM3
JM§L3AHE

TAN
BRDWN]
LT. BLUE
LT. BLUE

HOLINS
INISVAREN

BROWN
BLACKK——7—
TN ——

TAN

(R

LMdNT 300w
AVE0 1vSS

“I0dLINDD 3 TN00K
INAEINAEN

1¥3S NI d0L¥e3do
HLIN (5S0 ST HLIAS

1370IA

310N
S+I+8 1avis '€
A+ X | V+I+8 N "¢
3INON 440 1
WDV LIMIAID NOILISOd
X IYNIWS3L
A TIYNIWS3L
¥ IYNIWA3L
8 TIYNIWd3L
S TIYNIWA3L

T IYNIWS3L

HOLINS HILMTD ‘OIONST0S 1313 ‘3313W onoH A TNIWEL
HOLIAS L7IL "AYHO LV3S X ININSEL
AV LIS S INIWeEL
HOLINS HILNTD "OIONSTI0S 1314 ‘3313W onoH T INIWeEL
Ad3LLYE 8 TNIN3L
d01YIM93d/d3141103 Vo TNINEL

SNOILI3NND3 TWNINSFL

HILINS NOTLINSII

35
Download from Www.Somanuals.com. All Manuals Search And Download.



KAWASAKI 27 HP LIQUID-COOLED ELECTRICAL DIAGRAM

([H2vIN3
Iivad HLIM N3O
AV
Ldv1S
AV
T Fivaa

s
A

{K. GREEN/BLACK:

K. GREEN

ﬂj

LT. BLUE
DK, GREEN
K. GREEN

ACK
p

[RANGE/BLALK

WHITE
YELLOW

:

BLACK
BLAC
BLAC

[

H
T
L. Rean

BL/
0K, GREEN

INK/BLACK
LT. BLUE
LT. BLUE
DK. GREEN
LT. GREEN
LT, GREEN
LT. BLUE

[

K. GREEN/BLACK

——[K. GREEN/BLACK:

NOTLISO4 X207 WALNIN NI
S§3A3T 0AINDT HLIM 03SOTD Fav

ON3 AIM WOdd

Ve u
v

; 1300
ey xW o . SLIWLTOA
Eul|
Nvd == am 0 Eal %M
£y
. B/NTBA— ]
0 39Mv9
=7 lig:1t e dhidl
30—
S0103NNDD AN
INIONT INAD N8/
Ime 0- HILINS
| i HLTD
Ime JONVAD JI&L3H
S|
qgos DPEonreae ﬁ
AFLAVIS mmwm JONvdD REIE]
iz} . dMH
& iz
EN=
iz
iz -
ENE Mﬂ e HLIAS
iz 1300 NOILINOI
WL ]
INId NOTA

NV

v

BLACK:
BLACK.

—

BLACK
BLACK
[IRANGE
[IRANGE
GRAY
BLACK:

(K. GREEN/BLACK:
TAN

BROKN
BROKN
LT. BLUE
LT. BLUE
BLACK
TAN

TAN

b @

ONMO9 dlld HLM HILINS

| JId13313 Zixﬁ’

i

SSHOLIAS T04INDD NOTLOW HLOF

03M3IA SeOLI3NNDD

310N
S+I+8 LIS e
A+ X | V+It+8 Ny 2
INON 40 1
LAV, LIMDNID NOILISOd
43 0L 3NV - 10 KL
NBNIE 0L FNVeD - NI HOLTT)
X TANIWSEL

A TNIWS3L

¥ IYNIWSEL

g8 TYNIWS3L

S TVNIWS3L

T TVNIW3L

HILINS H3LMTD “3NIONI "9313W oNmH A TVNIWG3L
HILIAS LTIL “AV130 1¥3S X YNIWA3L

AV LdYIS S IVNIWG3L

HOLINS HDLMTD “3INIONT “d3L3W anoH T IYNIWAEL
Ad3LLve g TVNIWd3L

AV13d Nvd ¥ IVNIWG3L

SNOILI3NNDD TYNINS3L

HILIMS NUILINYI

36
Download from Www.Somanuals.com. All Manuals Search And Download.




KAWASAKI 23 HP LIQUID-COOLED ELECTRICAL DIAGRAM

“O'N NI
‘O'N:3ME LT
TOHLNOD
NOLLOW H1

440 HOLIMSIM
35070 3NTd 11
HILMS HOLNTO

Rl TRoERE|

H3LINHNOH

IINAON MO0 THALNI
Al3vs

HOLMS NOLLINDI

O'NNIRIO
‘ON-3aNIg L]
AVIZOdO  TOHLNOD NOLLOW HY

=S

% - | - YaLINLTOA
"898 | | gEagssan | (g4 BIIRE
lgs g *rggeE 2 | T 428 g | 39vO dWaL
| | | gz = N 3NIONZ
L L Il p g 3
| ﬁ | %‘ — i —3Bueio —( ]
— Ju N , an—( ]
uee 4 iR , T eng—(]
onq by g
P <
] —— [
L J 9 |
'O'NN3ZUD s |
‘oNEnaLl #
FOLIMS v | 3
I g S
|
|
TINCOWALINS
MALTN HNOH wﬂ%m R - - _
HOLIMS HOLNTD 0 Ly
IAVA TN LaviS ﬂi oBuED —
aNNo¥O AMELYE o o [ o o |
dNd1and ,
FINAOW ALINS
HoLIme. uuﬂ_%u ONNOWD 3NIONT ~ HOLDANNOD ANIONT
VAT LIS @ [ s I
o+ | IS i e T 5 J])] ESEI
AVLLYEGELLYE _
HOLIMS 1v3s/ 1L /l g il u u& ; | = =2 SromvET
FINAONALINVS £ | 00 eng e
NALIWNOH I 32 [ ] ,
HOLIMS HOLMD [ , | J L A R
awvAEad|  NO ST ~ Mwwm nEdn
+ JR— R — [ [ @
AELYE sagefiaN W > > > | > o
TIDIINIONG O | — ! Wi
| 440 O L+ | vozl
aNnowo 8ABIsOd — — — — ' T %ﬂ\\Mﬁ
DIV LINDHID  NOLLISOd HOLYNMALY 5 3 L wou ﬁ
HOLIMS NOLLINDI -]
NETOE] | ﬁ ﬁuﬁ&nmunﬁ
. HOLIMS diNaL
= | HOLYIavY
HOLMO
g | PURETRETR T
NIdOATIVIMON =O'N  03SOTOATIVWHON ="O'N S
"AN3 TdIM WO GIMIA TV SHOLOANNOD  AZh E

QIONZT0S Y3LVLS

37
Download from Www.Somanuals.com. All Manuals Search And Download.



KOHLER 26 HP EFI ELECTRICAL DIAGRAM

(39vIN3

IiveE HLIN N3O

NOLLISOd X007 WAL NI
SN0 T0AINDD HLIM 038070 3o
SIHIIIHS TOAINDD NOLLOW H108

139v9N3
PIvdE HLIN 035012

HILINS
. HOLMTD
WIS IONINDD “OdINDD el
Divep NOLLDA 1 NOTLOH A ONI FSTH WOdS OIMITA SIOLIINNDD
O00 MHDZ
= goo
0 0&D
RE EEF S 2R 5 55 R o =g 5 9 3 A3 0L WD - 10 KDL
o % S W o g g m = @ 2 g g = m N M 13T0IA OL 39Nvd0 - NI HILNTD S+I+4 1d¥1S "€
= W Tz = T = = =7 A+ X V+I+4d NS "¢
m SNON 440 1
ey Qro—— 8 S DAVH, LIMNID NDILISOd
N#O 30—
NI O X IWNIWSFL
JINvaD
[ELin) A IYNIWSEL
0LIINND e
INIONT IS LTHAOV 8 ®
Ny o
IdIALS XIV18/NId HILIMS
T \OTLINGT ¥ WNIWEL
Ime
03
8 TIVNIWS3L
JINvD
OTONITS D ———3dIdLS 0¥ 18/3ONve0 — - S WNIWSEL
NS Oro— o
I TYNIWS3L
e a0 ﬁDD RElEN
e TN g diH
diy 02 - 3971 m o HILINS HOLMTD ‘33130 SnoH A TONINAL
HOLINS 1711 ‘AYTED Lv3S X TUNINNAL
O e IS ATDe —=1] 1HAI7 A3 L3VLS S TINIWAL
3ars sovieon ——e - JILVIIN - ;
T ] == HOLINS HILMTD “INIONI ‘¥3L3 ooH T TUNINAL
5k 55 A = S EEs=zs ALY 8 TNIHAL
M IS 10N ¥ TUNINAL
E SNOT LIINNDD TYNTHAIL
Ealy 1NNT ITIOON  TOSINDD JTI00N
gE |l HILIAS
N IS AR LS AR LS HJLIMS NOLLINJI

1¥3S NI oLYe3d0
HLIN 038070 ST HILIMS

Download from Www.Somanuals.com. All Manuals Search And Download.



SEE EXMARK’S COMPLETE
LINE OF PRODUCTS FOR TURF CARE

LAZER Z®
LAZER Z® HP
LAZER Z® XP

TURF RANGER®
TURF TRACER®
TURF TRACER®HP
VIKING HYDRO

METRO®

METRO® HP
SELF STEERING SULKY
ULTRA VAC"™
GRASS CATCHER

MICRO-MULCH " ACCESSORY

©1997,1998,1999, 2000, 2001 PART NO. 103-0656 Rev C.

EXMARK MFG. CO. INC. (402) 223-6300

INDUSTRIAL PARK BOX 808 FAX (402) 223-5489

BEATRICE, NE 68310 @E:I

ALL RIGHTS RESERVED PRINTED IN U.S.A. ®

MFG. CO. INC.

Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

